SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH110_Full_5550MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
] | | LUNIE--HI-AU-NI-2C
Bl 1 ] B0
e et oo
#4 448 M
Peak
125 05
163
163
8560 5390. 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5406.40 57.82 74.00 -16.18 48.68 34.65 10.78 36.29 0.0 209 142 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546220 56.81 68.20 -11.39 47.48 3470 18.84 36.21 .60 209 142 PEAK 1 5550.00 119,10 ----vv woeeev 10945 3478 1095 36.08 0.80 209 142 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
LN 24 U-HI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 1 488
Av
) 125 125
163 163
8560 5300. 5430, 5410, 5410, 5550 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.00 46.18 54.00 -7.82 36.87 34.69 10.84 36.22 0.00 209 142 AVERAGE 1555000 10741 ---nvv -vnees 97.73 3479 10.96 36.67 0.00 209 142 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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ssamanas. FCC TEST REPORT

Report No. : FR462802B

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Pol. Vertical Fundamental
mLeveI(anWm]
134
15
1K)
0 W
MM‘M'JW‘ n\‘v ”“‘YJ v‘""vur i
m |l
Peak Blank
325
163
5550 5503, 5636,
Frequency (MHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
Wl g B Bl @ & B B a g
1 SP479 57.80 68.20 -10.38 49.26 3.9
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
1‘."eLiwellli&J‘ﬂm) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ g U NN
g S L L LT g SR I e B
U-HIA-U-NI-2A-U-H1-2CAVG) ) U-HIA-U-N-2A-U-HI-2CAVG)
I - i 1 - — T 41T 3 B T "
48 n pm TR O] § ; e RRR
Peak bt "y &wm e i : i
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 8379.53 47,13 63.20 -21.02 6417 3600 1420 673 8.8 - - Peak 1 8879.53 46,58 68.20 -21.682 £3.57 3610 1420 6.3 8.8 - --- Peak
1 999,33 47.40 63.20-20.30 6L.M 3.0 1502 67.16 0.8 - - Peak 1 9999.33 49.56 63.20 -13.34 640 3720 1512 67.16 8.8 - --- Peak
3 11100.00 45.81 74.00 -18.99 57.65 37.80 16.11 66.55 .80 ---  --- PEAC 3 11100.06 45.44 74.00 -18.56 58.08 37.80 16.11 66.55 0.0 - --- PEAC
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT40_CH134_Full_5670MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1133 !
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C TUTIL ML T I UNIZA UKL
Bl 1 ) B0 T
ABBWWMWWW‘ L \'” “LuL' :ﬁllw Jw\l'ym i vm 'TJVMW”*“ i me
' 488
Peak
125 05
163
163
8560 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5420.88 57.72 74.00 -16.28 48.54 34.66 10.79 36.27 0.0 351 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S466.80 57.81 68.20 -11.19 47.67 3470 18.85 36.21 0.8 351 368 PEAK 1 567000 113,19 ==-eme -oeees 103,44 3488 1108 3621 0.80 351 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 1 488
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 537h.00 45.59 54.00 -B.41 36.56 34.61 10.76 36.34 @.80 351 360 AVERAGE 1 5670.00 103,57 ==-vn -eeeee 93.82 34.88 1108 3621 0.00 351 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
g5
B3
A U-HIA-U-H-2A-UI-2C
) i
W% 1
il MWMW‘”MMW MF;J.TAIA Wi mVu; 'i‘hiﬂlrt ‘"MJ'{(‘IW
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 576044 56,90 68.20 -11.30 48.54 349 1123 37.85 .0 31 360 PEMK
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
34
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134_Full_5670MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
#4 4B.BM
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 537416 58.38 74.00 -15.62 49.34 34.62 10.76 36.34 0.0 197 13 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S467.28 57.15 68.20 -11.05 47.80 3470 18.85 36.28 0.6 197 138 PEAK 1 5670.00 119,52 ----vn woeeee 10996 34.89 1110 3643 0.0 197 138 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 488
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 537012 43.66 54.00 -5.34 39.63 34.61 10.76 36.34 0.00 197 135 AVERAGE 1 5670.00 107.20 ------ ------ 97.45 34.88 1108 36.21 0.00 197 135 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-148 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

Lol

134

I
MWM UN DML LR
B0 Ly
‘ 1
VIR RO R | M\;‘.yk‘lull;l n Hpol b Ll

m RN G Ll | T W nh L
Peak Blank

1§

163

5685 5101, i, 573 5740, 5785

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 57484 56.08 68.20 -10.12 49.50 345 1120 i7.68 .00 197 138 PEMC

Sporton International Inc. (Kunshan) Page Number 1 C-149 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
1‘.I'ELMI!I(II&J‘MH) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ g U NN
g S L L LT g SR I e B
—_ L A R C ULNIAUNIL2AU-HZCIAVG)) _ L 1 _  UNLNL2AUNLZCAVG)
448 Z prY— SRR VP § - AV g RH T T T
Peak " st o
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 970.93 47.50 74.80 -26.50 6413 3620 1438 67.21 8.8 - --- Peak 1 972,40 47.15 7400 -26.32 63.80 3620 1439 6721 8.8 - --- Peak
1 1009.50 47.15 63.20 -21.05 6L99 37.20 1512 67.16 8.0 - --- Peak 1 10009.50 43.51 63.20 -19.69 £3.35 37.20 1512 67.16 8.8 - --- Peak
3 1134000 44.53 74.00 -19.47 56.75 37.94 16.26 66.42 0.0 - --- PEAK 3 1134000 45.12 74.00 -18.88 57.34 37.94 16.26 66.42 0.0 - --- PEAC
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 118 1
95 175
i3 83
CUTI T 7w
i 1 , W
48 T
Peak
125 05
163 183
B0 B Bt " ¢
Frequency (MHz) 1000 200, 400, 4600,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux Ao
- Freq Level Line Margin Level Factor Loss Factor Factor
Mz dBuV/m dBuv/m B dBw dB/m B 0B dB -
1 5454.00 60.60 74.00 -13.40 5130 34.69 10.83 3622 .00 Mz dBu/m dBuv/m OB dBW dB/m B A8 B
7 5463.92 6830 68.20 -7.99 58.97 3470 18.84 3621 0.60 1 5530.00 119,19 ----uv woeeee 1og.60 3477 1893 3601 0.0 40
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-1 --24-U-H-2CAVE) L UK N-2AUN-2CAvG)
s ! s
Av
) 325 35
163 163
8560 5302, 5414, 544, 100 200, . 4600, 5800,
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Linit Read  Ant Cable Preamp  Aux APos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz duV/m dBuv/m  dB dBwV dBm B 4B dB
1 545592 45.16 S4.60 -5.90 38.79 34.69 10.84 36.22 0.00

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuV/m 0B BV dB/m B dE B o
1 5530.00 100,04 ----ev -veee- 9.45 3477 10.93 .01 0.0 400

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H-2A-UI-2C
650
1
MMWW'WWWWWNWMW At Al
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5729.% 56,92 68.20 -11.28 48.16 3495 1118 37.37 .00 400 347 PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1038 1038 !
15 175
i3 83
1 AR i T e R R TR RS
) WWMWWWMMM kd . W
48 T
Peak
125 05
163
163
8560 5382 5414, 5445, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5450.88 66.44 7400 -7.56 57.15 3469 10.83 36.23 0.0 140 100 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S4BL.34 6653 68.20 -L.67 57.20 3470 18.84 36.21 .60 140 188 PEAK 1553000 112,12 --veem woeeee 102,53 477 1893 3601 0.0 140 100 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-8 --24-U-A-2C V) L L U-H-8--28-U-H-2C/AVE)
48 448
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5453.68 53.78 54.00 -0.12 44.48 34.69 10.83 36.22 0.00 140 100 AVERAGE 1 5530.00 102,44 --veev ovmeee 92,93 475 10.99 36,14 0.00 140 100 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
mLeveI(dBllel
138
a5
B3
U-HIA-U-H-2A-UI-2C
650 1
ul SRR B Sl i L
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit fead  Ant Cable Preanp o5 TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 576012 57.61 68.20 -10.59 49.25 34.9 1122 37.84 0.0 140 100 PEX

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
" Level {dBuVim) " Level (dBuVim)
1138 138
975 a4
i U-NI-1-U-NT-2A-U-N-2C g U-NI-A-U-N-2A-U-NI-2C
. N L T M i [ | M
e U-NI-A-U-NIL-24-U-NI-2CIAVG) — U-I-A-U-NI-2A-U-NI-2CAVG)
ol 1 B 1 ] I 1 2 - ) -]
N 1 . v FYen Py Sy
Peak A g e "
3! /A
AVQ 163 163
1000 9200, 1400, 13600, 15600, 18000 7000 9200. 1400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Ower Read Ant (able Preamp  Aux APos Thos Linit Over Read Ant Cable Preamp Aux APos TPos
freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Wil B B3 G @ @B B B o de Mol BN B Bl dn B B B o g
1 §343.00 47.50 68.20-20.70 64.54 3610 14.19 67.33 0.0 - -- Peak 1 8343.00 46.50 68.20 -21.70 63.54 36.10 14.19 67.33 0.00 -~ - Peak
2 10000.80 45.92 68.20 -21.18 6176 37.20 15.12 67.6 0.0 - -- Peak 1 10000.80 49.55 63.20 -18.65 64.39 37.20 15.12 67.16 0.0 -~ -- Peak
3 11660.86 45.28 74.0 -18.72 57.93 37.84 16.88 66.57 @0.0@  --  -- PEAK 3 11060.00 45.36 74.80 -28.64 5B.01 37.84 le.68 66.57 0.8 - - PEN
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
IHLevel(dl!n\l‘lln] ”ELMNMWH“
138 1138 1
915 ‘u mﬁvM 075
ki AL
03 B3
i3 LU T | LA UNLAUNLE
0 i I i | IR - i L VAU RLIA UL
sty et ‘MMWW M T
s e P il
Peak 125 WM
35
163
163
5350 5382 5414, 544, 5478, 510
Frequency (MHz) 1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos .
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 945920 60.59 74.00 -13.41 5127 3470 10.84 3622 .00 336 360 PEMK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546752 £3.33 68.20 -4.87 53.98 3470 10.85 36.28 .60 336 368 PEAK 1553000 119,74 --vevn woeeee 10125 3474 189 3615 0.80 36 360 PEK
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Avg

11nLe\leI (dBuVIm)

113§

95

N

850

UNHUNLZAUNLCAYG
4 ‘

15

163

5%50 5382, 5414, 5446, 5478, 5510
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
i obu dB/m B B B o deg
1 545534 49.42 54.00 -4.58 48.12 34.69 10.83 36.22 Q.80 336 360 AVERAGE

11"Le\iel (dBuVim)

1138
95
i3
Al

- U UM ALALCVG |
s

325

163

1500 200, 00, 4500, 5800, 7000
Frequency (MHz)

Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 5530.00 109.99 ------ ------ 9143 3475 10.98 36.14 0.80 336 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
915
B3
U-HI-A-U-N-2A-ULAI-2C
654 i
‘n.“"mmn_g !WJF"'“\ RV A I'."-'._M,\# "ull ‘-H"u “'ijl“u ul.;.'m MLMJ
4#4
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 573072 58.53 68.20 -9.67 49.78 34.95 1118 37.38 0.0 336 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
36
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_PC 20MHz,Loc 4_5530MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11"Le\ie\ (dBuVIm) 11"Le\iel (dBuVim)
138 T *
95 95
B1.3 83
] | L UNIE--HI-AU-NI-2C
65\0 65:0
488 14
Peak
15 s
163
163
5350 5382 5414, 5448, 5418, 5510 !
Frequency (MHz) 1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dw/ndiv/m A3 dBW dBm BB dB dB o deg
1 5376 6694 74.00 -7.06 ST.64 .69 1083 622 000 1M 9 PEAK W B e 06 b B B B b deg
1 5466.09 66.95 68.2¢ -1.25 7.6l 3470 10.85 6.2l .00 100 98 PEAK 1 553,00 113,18 <--vvv -meeen 193,74 W7 1038 3607 0.0 109 93 PEA
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-NI-1-U-N-2A--H-2CAVG L L U-H-1-U-N-2A-U-AI-2CAVG)
48 488
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.%9 53.01 54.00 -0.99 43.68 3470 10.84 36.21 0.00 108 95 AVERAGE 1 5530.00 102,93 ---nev -vmees 93.49 3473 10.88 3617 0.00 100 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-159 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

Lol

134

U-I-U-NI-2A-U-NIL2C

s b YR | "l A
T R T AL O A TR T T BT R

488
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5738.56 56.99 68.20 -9.30 50.5 3.5 120 7.51 .00 1@ 98 PEMC

Sporton International Inc. (Kunshan) Page Number 1 C-160 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_Full_5610MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1134 134 1
15 175
N 3
Bl Bl T
1 7 i
44 el ‘,‘,,‘ ik “W Ik ‘v‘wl'l‘\ﬂ.r‘.u*lﬁl "J'{“. M lrl‘y"“i‘\-ﬂ"y o l’ wﬁwrlwf‘ L‘r«'v‘vw M b W
' 488
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 541416 58.07 74.00 -15.93 48.91 34.65 10.79 36.28 0.0 367 358 PEMK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546640 55.82 68.20 -12.33 46.49 3470 18.84 3621 0.8 367 358 PEAK 1 5610.00 112,88 ----vv -oeeev 102,92 34.86 11066 3596 0.80 37 350 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 1 488
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%.88 45.20 54.00 -B.60 35.89 34.69 10.84 36.22 @.80 387 358 AVERAGE 1 5610.00 10117 ---ee —oeeee 9121 34.86 1106 35.9 0.00 387 355 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-161 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

1H|.M(dmlwml

138

a5

B3

U-HIA-U-H-2A-UI-2C

650 i

mr'«‘wm oot A i
Peak Blank

35

163

5685 5101, 5. 5733, 5748, 5785

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5739.64 58.58 68.20 -9.62 49.84 345 120 37.52 .00 367 398 PEMC

Sporton International Inc. (Kunshan) Page Number 1 C-162 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802B

37

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH122_Full_5610MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 1
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C TUTI ML A A AL
50 1 a0
Aty
4 =
488
Peak
125 05
163
163
8560 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5459.28 57.91 74.00 -16.09 48.59 34.70 10.84 36.22 0.0 199 144 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546340 57.29 68.20 -1.91 47.94 3470 18.85 36.20 .60 199 144 PEAK 1 5610.00 114,35 —em -oeees 104,49 34,84 1102 36.00 0.0 199 144 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
4 ! Ll
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.64 46.42 5400 -7.58 37.11 34.69 10.84 36.22 0.00 199 144 AVERAGE 1 5610.00 10338 ----ns ==e--- 93,58 34.82 109 36.62 0.00 199 144 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-163 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H-2A-UI-2C
650
1 *
a PO i Ao s
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5747.56 57.12 68.20 -11.08 48.59 34.97 1L21 37.65 @0.00 199 144 PEXK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

: C-164 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ g U NN
g S L L LT g SR I e B
1 _ U-HA-N-24-U-HI-2CAVG) | S _ U-HIA-U-N-2A-U-HI-2CAVG) |
184 3 o 1 ‘ 3 .
L L 5 sl -
Peak M s il R i
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 8975.60 47.16 68.20 -21.04 3.9 3610 1433 67.35 0.8 - --- Peak 1 8975.60 46.00 68.20 -21.40 63.62 3610 1433 6.5 0.0 - --- Peak
1 999,33 47.40 63.20-20.30 6L.M 3.0 1502 67.16 0.8 - - Peak 1 9999.33 49.%4 63.20 -13.06 6478 37.20 1512 67.16 8.8 - - Peak
3 11220.00 45.63 74.00 -18.37 56.03 37.90 16.18 66.48 0.0 - --- PEAK 3 1122000 45.11 74.00 -18.89 57.51 37.98 16.18 66.45 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-165 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
38
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_PC 20MHz,Loc 1_5610MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 !
15 175
N 3
" U-HI-A-UL-N-2A-ULAI-2C mhgiE I i ) AH-AA AL
' 1 a0
P L e Rl N.WWWWWW
' 488
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5456.40 56.72 74.00 -17.28 47.41 34.69 10.84 36.22 0.0 37 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546376 57.12 68.20 -1L.08 47.79 3470 18.84 36.21 .80 378 368 PEAK 1561000 113,32 --een woeeee 103,46 34.84 1102 36.00 0.0 370 360 PENK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 1 488 L/“—’
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5457.84 45.27 S4.00 -B.73 35.96 34.69 10.84 36.22 0.00 37 360 AVERAGE 1 5610.00 10272 ----vv -vnee- 92,76 34.86 1106 35.9 0.00 370 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-166 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
138
a5
B3
U-HIA-U-H-2A-UI-2C
650
1
MWMML‘MWM T T e Fontgh
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5729.40 57.09 68.20 -11.11 48,32 34.95 1L18 37.36 .00 370 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

: C-167 of 386




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
38
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_PC 20MHz,Loc 1_5610MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
N 3
60 1 7 Bl T
N L L /
#4 48
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 542048 57.66 74.00 -16.34 48.47 34.66 10.80 36.27 0.0 200 142 PENK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546712 5B.56 68.20 -9.64 49.21 3470 18.85 36.28 .60 208 142 PEAK 1 5610.00 116,37 ----vn woeee- 106,48 34.85 1103 3599 .80 200 142 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 ! 488
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M8.88 46.21 5400 -7.79 36.92 34.69 10.83 36.23 @.00 209 142 AVERAGE 1 5610.00 105,67 ----vv -=--=- 95.87 34.82 1109 36.62 0.00 200 142 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-168 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
B3
i U-HIA-U-H-2A-UI-2C
600 i 1 |
MWMM“WMWWMWWMWMW* Ay
il i
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5736.52 60.43 68.20 -7.72 SLBR 34.96 1L19 37.47 000 208 142 PEXK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

: C-169 of 386




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 Full_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 i
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C mgiE in e L AHAA AL
50 850 W
#4 48
Peak
125 05
163 18
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 539598 59.72 74.00 -14.28 50.62 34.64 1077 3631 0.00 334 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5469.68 57.49 68.20 -18.71 43.13 3471 18.85 36.28 0.6 364 368 PEAK 1 5570.00 106,39 ----vv woeee- 96,43 3486 1106 3596 0.0 34 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
5 ik *
i3 i3
50 a0
U-H--A-N-ZA U-NIL-2CAVG) L o LR N-ZAUN-2CTAV)
Il ‘ I N
Av
g 75 05 V-'//_/‘_f\./\'J_/\l‘
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541556 49.01 54.00 -4.99 39.8% 3465 10.79 3628 .00 38

360 AVERAGE

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5570.08 96.82 -----v ----- B6.86 34.86 1186 35.9% .00 384 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number : C-170 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
138
075 Mv""\) M\(m ! )1{!1'1 MM
B3
‘ U-HIA-U-H-2A-UI-2C
i iy 1
u el A e
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5736.92 57.54 68.20 -10.66 48.87 34.96 1119 37.48 0.0 384 360 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C-171 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full_5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 1
15 175
N 3
ESIDWWMMM o W I W
L 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 544042 67.13 7400 -6.87 57.87 3468 10.82 36.4 0.00 197 14 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546462 61.88 68.20 -6.30 52.54 3470 18.85 36.21 0.8 197 144 PEAK 1 5570.00 109,33 ----en woeee- 99,53 .82 1108 36.02 .00 197 144 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-H--A-N-ZAU-AT-2CAVEG L L U-NIA-U-AT-2A-U-AI-2CIAVG)|
BY P S ] 44
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.24 52.91 54.00 -1.09 43.60 34.69 10.84 36.22 @.00 197 144 AVERAGE 1 5570.00 99.73 --eeev ooeeee 89.93 34.82 1109 36.62 0.00 197 144 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-172 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
WAl
475 ¥ n'\‘w um '“\“ /h\\i
B3 I
Wl\w U-HI1-U-0-2A-UI-2C
65.’9 ‘H | | T
I Pt ity
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 57368 62.69 68.20 -5.501 54.04 349 1120 3751 .40 197 144 pENK

Sporton International Inc. (Kunshan) Page Number 1 C-173 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
1‘."eLiwel(li&J‘ﬂfn) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ B U NN
g S L L LT g SR I e B
1 _ 1 UNIA-AI-2A-U-NI-2CAVG)| — L 1, _ 1 UNIA--NI-28-U-NI-2CAVG)|
488 A " o § ! o i
Peak AR PRI o
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 891130 47.28 63.20-20.% 6421 3610 1426 67.29 B.88 - --- Peak 1 891130 46.67 68.20 -21.53 3.6 3610 1426 67.29 B.08 - --- Peak
1 loga.5e 47.29 63.20 -20.91 6213 7.0 1512 67.16 8.8 - - Peak 1 9999.33 43,98 63.20 -19.12 £3.B1 1.8 1502 6716 B.BR - - Peak
3 1114000 45.14 74.00 -18.86 57.70 37.84 16.13 66.53 0.0 - --- PEAK 31114000 44.96 74.00 -19.04 57.50 37.84 1613 66.53 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-174 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 138 ]
15 175
N 3
— U-HI-A-UL-N-2A-ULAI-2C T T s
50 i T
) kwwMMWWW
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 544406 69.89 74.80 -4.11 60.63 34.63 10.82 6.4 0.00 247 183 Pexk Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S46L76 6757 68.20 -0.63 B4 70 10.34 3621 088 M7 183 Peak 1 5570.00 119,84 ------ ------ lol.el 4.8 1101 36001 0.0 47 183 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-H--0-N-ZA U-NIL-2CIAVG) L L UM 2A-U-AI-2CIAVG)
s ‘ s
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M3.28 43.53 5400 -5.47 39.77 34.68 10.82 36.24 0.00 247 183 AVERAGE 1 5570.00 99.76 ---nns =eeee 89.85 34.85 1104 35.98 0.00 247 153 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-175 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol.

Horizontal

Fundamental

Peak

Lol fulln)

130

134

95 W\ A m“ﬂ\

bl

510 5609,

Linit Read At
Freq Level Line Margin Level Factor

Wz dBuv/m dBuv/m 0B dBuV  dB/m
1 543,75 57.92 68.20 -10.28 49.35 34.%

5648,
Frequency (MHz)

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-176 of 386




ssomonas. FCC TEST REPORT

Report No. : FR462802B

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
95 175
N 3
(I [ | IR
50 850
4Bt ela bt 48
Peak
125 05
163 18
8560 534, 5438, 5482. [
Frequency (MHz) 1000 200, 400, 4600,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux  APos
- Freq Level Line Margin Level Factor Loss Factor Factor
Mz dBuV/m dBuV/m OB B dB/m B B dB -
1 54545 58.04 74.00 -15.95 48.78 34.68 10.82 36.24 0.00 Mz dBu/m dBuv/m OB dBW dB/m B A8 B
1 5465.28 54.56 68.20 -13.64 45.22 3470 10.85 3621 0.60 1557000 98.66 --—-- ------ 88,75 .87 1106 36.02 0.0 0
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
1
i3 i3
50 a0
U-H--0-N-ZAU-NIL-2CIAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 i 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 100 20, 0. 4600, 5600.
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp  Aux APos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz duV/m dBuv/m  dB dBwV dBm B 4B dB
1 5M47.9 41.69 54.00 -12.31 32.41 34.68 10.83 36.23 .00

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuV/m 0B BV dB/m B dE B o
1 5570.00 8850 ---vee -eeeee 78.96 3476 10.92 36.02 0.0 M0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

0 Level (dBuV/m)

113§

975

m a \W\ \«k\
U-HI-U-NI-2A-UNI-2C
M 1
ol YRR U LT SRR R RN

Peak Blank

5570 5609, 5726, 5765

5648, 5687,
Frequency (MHz)

Linit Read  Ant Cable Presmp Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dw/ndsv/m A3 dBW dBm B dB dB o deg
1 574238 5035 68.20 -15.85 43.76 34.96 1120 37.57 0.00 308 167 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C-178 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



ssomonas. FCC TEST REPORT

Report No. : FR462802B

41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 40MHz,Loc 4 5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 138 1
15 175
N 3
! n U'NH'1'U'~”'2AU'N”2C I I __ U_NH_1_U~”_2AU_NH2C
i MMWNW W . W
L 48
Peak
125 0
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 54370 70.21 7400 -3.79 60.95 3468 10.82 36.24 0.0 264 186 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S4p4.62 69,32 68.20 -2.83 55.98 3470 18.85 36.21 0.6 264 186 PEAK 1 5570.00 111,49 --vevm woeee 101,88 3477 1894 3610 0.80 264 186 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-H--U-N-ZA N CIAVG) L L U-NIA-U-A-2A-U-AI-2CIAVG)|
48 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M3.86 52,34 54.00 -1.66 43.08 34.68 10.82 36.24 0.00 264 186 AVERAGE 1 5570.00 101,78 ----vv -=nee- 92,03 4.8 10.98 36.04 0.00 264 156 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-179 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

IHLevel(dl!n\l'llnl

138

a5 Hrﬁh M\jﬁ

B3

il | U-HIA-U-H-2A-UI-2C

) T

s it
Peak Blank

35

163

5570 5609, 5648, 5667, 578, 5785

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 576031 56.36 68.20 -11.04 48.00 3458 1113 37.85 .00 264 186 PEMC

Sporton International Inc. (Kunshan) Page Number 1 C-180 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 40MHz,Loc 4 5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
50 T
1
4B T
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 54%.84 54,32 74.00 -19.68 45.01 34.69 10.84 36.22 0.0 388 169 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S4L93 53.12 68.20 -15.08 43.79 3470 18.84 3621 0B 388 169 PEAK 1557000 102,71 ---vvn woeeee 93,18 1477 1094 3600 0.0 B3 169 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
U-H--0-N-ZAU-NIL-2CIAVG) L L UM 2A-U-AI-2CIAVG)
48 1 488
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5440.64 42.95 54.00 -11.05 33.69 34.68 10.82 36.24 0.00 388 169 AVERAGE 1 5570.00 92,28 ----ev -enee- 8259 34.77 10.94 3616 0.00 388 169 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-181 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
y1s -,AVN
B3
‘ U-HIA-U-H-2A-UI-2C
650
J,\. 1
8 TR T bl o
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 574433 52.83 68.20 -15.37 4.7 34.9 1120 37.66 @0.00 388 169 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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samronas. FCC TEST REPORT Report No. : FR462802B

42

Mode Band Edge

U-NII-2C_5.47-5.725_802.11be EHT20_CH100_RU52*4_5500MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
915 05
i ik
] | 0 UNIE-HI-AUNI-2C
50 850 W
#4 4B.BM
Peak
125 05
163
163
8560 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 53012 59.04 74.00 -14.95 49.78 34.68 10.82 36.24 0.0 259 186 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S465.36 5B.41 68.20 -9.79 49.07 3470 18.85 36.21 .Be 259 186 PEAK 1 5500.00 120,62 ----vv =oeeev L1847 1088 3617 0.0 259 186 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
i1 95
i3 i3
50 a0

U-NIA-U-AT-2A-U-AI-2CIAVG)|

N1 2A-U-AI-2CAVG)
T

Il W e
Av
) 325 35
163 163
U U
5350 5302, 5414, 544, 5478, 5510 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545070 47.47 5400 -6.53 38.15 34.69 10.83 36.23 0.0 259 186 AVERAGE 1 5500.00 111,38 ----vv -=nem- 101,86 3473 10.88 3617 o0.08 259 156 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-183 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




ssomonas. FCC TEST REPORT

Report No. : FR462802B

42
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_RU52*4 5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
95 175
N 3
CUTI T 7w
50 ’ 850
sty
#4
488
Peak
125 05
163 18
B0 £ Bt " ¢
Frequency (MHz) 1000 200, 400, 4600,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux  APos
- Freq Level Line Margin Level Factor Loss Factor Factor
Mz dBuV/m dBuv/m B dBw dB/m B 0B dB -
1 5385.36 56.97 74.00 -17.03 47.89 34.63 10.77 3632 0.00 Mz dBuV/m dBuv/m o8 dBWV dB/m B 4B dB
1 5463.83 56.88 68.20 -11.32 47.53 3470 10.85 36.20 0.00 1 5500.00 118,76 ----vv =oeee- 10132 473 1088 3607 0.00
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L UM 2A-U-AI-2CIAVG)|
48 1 488
Av
163 163
8560 5362 5414, 5446, 100 20, 0. 4600,
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp  Aux APos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz duV/m dBuv/m  dB dBwV dBm B 4B dB
1 5457.84 4512 S4.00 -B.68 35.81 34.69 10.84 36.22 .00

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuV/m dBuv/m o8 dBWV dB/m B 4B dB
1 5500.00 100,21 ----vv -veee- 9.77 473 10.88 3617 0.00 300

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
43
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH140_RU52*4 5700MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C l | T L AAALC
5.0 1 50
488 4B.BM
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 57304 60.14 6.20 -B.06 5140 34.95 1119 37.48 0.0 254 187 PEMK 1 5700.00 128,39 ----vv -vnee- 1112 349 1113 3678 o.00 254 167 PEAK
11"Le\iel (dBuVim)
1138 1
95
813
50
L L U-HI1-U-H0-2A-A0-2CEAVG)
448
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 118,27 ----vv -vnee- 1108 34.92 1113 3678 o.08 254 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-185 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
43
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH140_RU52*4 5700MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
U-HIA-U-0-28-U1-2C l | T L AAALC
5.0 50
488 488 WWW
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 572530 58.82 68.20 -9.38 49.99 34.95 118 37.38 0.0 329 264 PENK 1 5700.00 110,54 ---evv ovneee 10142 34,95 1115 369 0.00 329 264 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L UK N-2AUN-2CAVG)
448
[
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 108,87 ----vv -v-om- 9175 34.93 1115 3696 0.00 319 264 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-186 of 386

TEL : +86-512-57900158
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

92
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 8 5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1134 36 ;
975 175
i3 3
| g I BT s
#4 48
Peak
125 05
163 183
8360 534, 5438, 5482. [
Frequency (MHz) 1000 20, 400, 4600,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor
Mz dBuV/m dBuv/m B dBw dB/m B 0B dB -
1 545318 67.09 74.00 -6.91 57.79 34.69 10.83 36.22 .00 Mz dBu/m dBuv/m OB dBW dBfm 8 A8 B
7 546683 £9.50 68.20 -2.70 56,17 3470 18.34 36.21 0.60 1 5570.00 111,59 ==-eme -oeee- 101,88 34.80 10.97 36.06 .00 loe
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-H--0-NZAU-NIL-2CAYG) L L U-N-1-U-N-2A-U-A-2CAVG)
44 48
Av
) 125 125
163 163
8560 5304, 5438, 5482 100 0. 0. 4600, 5600.
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuV/m dBuv/m  dB dBWV dBm B 4B dB
1 545340 53.65 54.00 -0.35 44.35 34.69 10.83 36.22 .00

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBu/m B BV dBfm B dE B o
1 5570.00 108,39 -----v --e--- 90,59 34.52 1100 36.02 0.00 100

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number : C-188 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
mLﬂd(dBlle]
134
075 ﬂ /\A\fl\)’\
</ e
B3 |
UNIA-U-H-2A-ULN-2C
0 ik I \ — T
WMMWWWWW’M
@4
Peak Blank
18
163
510 5600, 5648, 5687, 528, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 5795.84 62.55 6B.20 -5.65 54.13 3488 1L 1778 .00 108 183 PEMC

Sporton International Inc. (Kunshan) Page Number 1 C-189 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
92
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 8 5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
] U-HIHA-UL-N-2A-ULAE-2C TUTI ML LU AALALZC
850 , 850
! 2
4#4 48
Peak
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 200, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBuv/m dBuv/m A8 dBw dB/m B B OB o deg -
1 5430.74 53.85 74.00 -10.15 44.63 34.67 10.81 36.26 0.0 308 222 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S4B5.28 50.97 68.20 -17.23 41.63 3470 18.85 36.21 0.6 308 222 PEAK 1 5570.00 102,49 ---eee wmemee 9.9 1477 1093 AL 0.0 e 222 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 i3
50 ]
U-H--0-N-ZAU-NIL-ZCHAVG) L L UM 2A-U-ND-2CIAVG)
44 i 48
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 5457.36 40.9% 54.00 -13.10 3159 34.69 10.84 36.22 @.00 309 222 AVERAGE 155700 9L27 ---ee ooeee BL.74 3475 10.91 3613 0.00 300 222 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-190 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
ml.ﬂd(d&le]
134
a5 b
NATAA
UNI-U-H-2A-ULN-2C
654
#8 WNNWWMPI “‘”l"’ Y
Peak Blank
18
163
510 5600, 5648, 5687, 528, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeduiBNE B B B B B B a dy
1 5726.59 49.72 68.20 -18.48 40.91 34.95 1L18 37.32 .00 308 222 PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

93
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 40MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 133 !
15 175
B3 1 a3
l | [ AA AL
a0 2 50
48 T
Peak
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 54509 7276 74.00 -1.24 63.46 3469 10.83 36.22 0.0 108 102 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 54B5.94 57.99 68.20 -18.30 43.56 3470 10.85 36.21 .60 168 182 PEAK 1 5570.00 113,09 ----vv woeeee 103,23 .84 1102 36.00 0.0 log 102 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-H--0-H0-28--NI-2CHAVG) L L N1 28 A0-2CEAVG)
s ! s
Av
) 325 35
163 163
8560 5304, 5438, 5482, 5525, 5570 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545074 47.50 54.00 -6.50 38.21 34.69 10.83 36.23 @.00 109 182 AVERAGE 1 5570.00 101,08 -----v -=---- 91,06 34.86 11.85 35.97 0.00 100 182 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Fundamental
L2 i)
138
s &

03 ‘
m UM UNLIA UL
g0 ‘ WW% |

44 MWWWW
Peak Blank

35

163

5570 5609, 5648, 5667, 578, 5785

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 573634 58.13 6B.20 -9.97 49.55 345 1L19 37.47 o.e0 108 102 PEAC

Sporton International Inc. (Kunshan) Page Number 1 C-193 of 386
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Report No. : FR462802B

93
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 40MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 1138
1
15 175
B3 a3
AL il T Tt i 1 £ P T B
850 &1
““ u W
Peak W
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 200, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 545186 51.64 74.00 -20.36 42,35 34.69 10.83 36.23 0.0 308 278 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 5468.58 5873 68.20 -17.47 4138 3470 10.85 36.28 .60 308 278 PEAK 1 5570.00 101,82 ----vv woeee- 92,02 4.8 1108 36.02 0.0 e 278 PEM
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
-H--0-H0-28--NI-2CHAVG) L L N1 2A-A0-2CEAVE)
48 1 448
Av
) 325 35
163 163
8560 5304, 5438, 5482, 5525, 5570 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 54509 40.39 54.00 -13.61 31.09 34.69 10.83 36.22 @.00 308 278 AVERAGE 1 5570.00 9126 ----ev -enee- B1.46 34.82 109 36.62 0.00 300 278 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Vertical Fundamental

Lol

134

075 , s lw |

O

U-NI-A-U-N-2A-ULNI-2C

Peak Blank

510 5609, 5648, 5667, 5726, 5765
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 572,17 56.09 6.2 -18.11 4129 3455 1L18 37.33 o.00 308 178 PEMC

Sporton International Inc. (Kunshan) Page Number 1 C-195 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Vertical
1 Level (dBuVim) mLmI(d&Mm]
1051 1050
Ll 'l
(NN
T — 7l U2 A-NI-2C)
LT 1 L] L1 N LT
Peak il
T _ TR i ARG
Avg T~ B ’ o
" e
45.“ J‘W \JMWWM W’f" B W et AM MW’“’"{' g uvh\_\”_‘ ..Mw'vlv\ e W"“"WW
Kl 0
13 150
16000 1400, 16800, . 35600, 4000 18000 2400, 25800, a0, 35600, 40000
Hequency (W Frequency Rk
Sporton International Inc. (Kunshan) Page Number 1 C-196 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
U-NI-1-U-NI-2A-U-N-2€ U-NI1-U-HI2A-UNI-2C
15 675
5 5
b r 5 r
425 425
5 1
300 f 300 T
i " ./ et sttt “]:'2 MW 57- B
1754 L D 11. P
Bt T T Ry
£ R
Peak 1 b
“¥ . 18, 612 0, 10 " . 18, 12 06, 10
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos Linit Over Read At Cable Preamp Aux APos  TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m  dB dBw dB/m dB  dB B om deg MHz dBuV/m dBuV/m 0B dBuV dB/m B B B deg
1 5522 2111 4e.0@ -18.89 39.54 1331 1.8z 3.76 a.@e - -- Peak 1 51.34 32.08 40.80 -7.92 49.69 14.26 1.88 32.87 .00 - -- Peak
2 7n68 2101 40.00 -18.99 37.09 15.4 1.20 3237 a.ee - -- Peak 2 lea.81 2196 43.50 -21.54 37,23 161 147 3185 6.00 - -~ Peak
30 127.60 3072 43.50 -12.78 4.3 17.55 167 .73 aee - -- Peak 3 125.86 24.98 43.50 -18.52 35.51 17.55 1.66 3274 @.00 - -- Peak
4 21333 21,83 43.50 -21.67 37.42 15,5 289 32.93 @ -- -- Peak 4 21333 25,39 43.50 -18.11 40.98 15.25 2.09 32.93 0.00 - -- Peak
5 326.82 30.35 46.0@ -15.65 48.59 20.62 2.66 32.92 0.00 - -- Peak 5 32.% 20,53 46.80 -25.47 30.86 19.92 2,65 390 .80 - -- Peak
6 775.93 26,73 46.0@ -19.27 28.83 27.84 4.15 33.29 0.00 - - Peak 6 56156 24.26 46.8@ -21.74 29.15 25.36 3.38 33.55 0.8 - -- Peak
Sporton International Inc. (Kunshan) Page Number 1 C-197 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Fundamental
1 Level (dBuVim) ”ELMMMWH“
1
m M \\\ s
\
975
/ \ \ 95 |
I
2
¢ I i I
L : CTI T ] U LL LS
imtitdsaieni] m%'ﬁ“{,‘,",‘ AL At o B0
ol W Lo
. W”’*WWWM gl
48 Wu W s WM
32!
Peak :W
3 18
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dboVju dBuifn @B B/ dgm B B B deg Lot o esd At bl Preamg A Hos TRos
1 SEME 6005 G0 05 S04 A5 1LM B.O3 000 30 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.80 59.36 66.58 -9.44 49.54 34.88 11.67 36.13 0.06 300 0 PEAK - . . .
3571280 62.16 10889 -46.73 53.17 34.93 1L16 3.0 0.00 300 0 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.80 71.73 117.28 -45.55 62.88 34.94 117 37.26 0.0 300 0 PEAK 1 574500 119,05 ---eem woeeee 118,59 497 1L 7.2 0.8 e 2 PEAK
”ELMMMWH“
134 1
915
B3
650
L . UNIL3AVG)
484 e G e
wﬁﬂw
Avg Blank . e
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5745.00 109,83 ---eev -veees 10137 34,97 1121 37.72 o.00 300 @ AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-198 of 386
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48
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
1
\
975 W
1K
4
' 8 B
) gy T e T Lu3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
—NH:MM_dEmTfm_dE_dE_dE_cm_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SeEl 637 L0 -6.83 SLEA M LBl W0 0.00 28 119 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 565280 60.93 69.69 -B.76 SL.13 34.88 11.67 36.15 .08 218 119 PEAK - . . . .
3571880 65.95 11056 -44.60 57.85 .94 1L17 3.0 0.00 25 119 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572248 75.22 116.37 -41.15 66.36 34.94 1117 37.35 6.06 218 119 PEM 1 574500 122,50 ----vn ooeeee 113,94 3497 1120 37.62 0.0 28 119 PE
11"Le\iel (dBuVim)
1138 i
95
i3
850
I O NG
L
AVg Blank 125
163
U
1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
linit Over Read Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo e B B B B B & o dg
1 543400 53.60 54.00 -0.40 44.37 34.67 10.81 36.25 0.00 218 119 Average
2 574500 114,38 - ooee- 10575 349 1126 37.53 0.80 218 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-199 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . L LT T LTI LT
e _ L UNBAvG)) 1 _ o g
184 o 2 3
At PRY T » h st
Peak e o gy oy
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B @B o i Mg &6 BN Bn & B B o i
1 919193 4487 7480 -29.13 6L 3630 1444 6716 088 - - Peak 1 919193 45.08 74.80 -28.92 LSO 3630 1444 6716 8.0 - --- Peak
1999.33 47.3 63.20 -20.34 620 3720 1512 67.16 8.8 - - Peak 1 9999.33 43.67 63.20 -19.53 £3.51 7.8 1512 67.16 8.0 - - Peak
3 1149.00 45.79 74.00 -18.21 57.59 38.18 16.36 66.34 0.0 - --- PEAC 3 11490.00 46.71 74.00 -27.29 S8.51 38.18 16.36 66.34 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-200 of 386
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Report No. : FR462802B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

ANT CDD 1S4T

Pol. Horizontal

Fundamental

o Level (dBuVim)

o L8¥el ({BuVim)

1
' 1
i
975
95
1K
i3
L et i ] ] I UNIS
Callhh il R L 55.0 W
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SE) GO0 G0 435 A01 A LBl W0l 10.00 M 177 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 61.68 66.20 -7.12 41.25 34.88 11.87 36.12 10.08 M4 177 PEMK - . . . .
3OST03.20 63.12106.20 -43.08 £3.99 34.93 1L15 3.9 10.00 344 177 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 60.59 110.90 -50.31 4178 34.94 1117 37.22 18.00 344 177 PEM 1 5785.00 123,18 --veem woeeee 105.03 3499 1125 35.09 1080 44 177 PR
11"Le\iel (dBuVim)
1
1134
95
i3
a0
e
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 114,24 --veev oomeee 96,09 34.99 1125 33.09 le.00 344 177 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Fundamental

1 Level (dBuVim)

" (P
w5

S
I hob m 1 T —

S}

ittt e ! it Jmm‘ b gt

ol
3!

Peak Blank

1 3

5600 5680, 5760, 5840, 5920, 6000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1S540 621711227 5019 45.09 %47 113 1.2 10.00 M 177 PEK
1 OSHTLED GLI3 10500 4460 4409 W49 1L 1.0 1000 M 177 PEK
3OSURGD 6.5 6.3 71 4301 B3 1140 1.2 1000 M 17T PEK
4 SOE2AD 6L BRLID 641 M.33 A7 ILM WIS 18 M 177 PEM

Sporton International Inc. (Kunshan) Page Number 1 C-202 of 386
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Report No. : FR462802B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

ANT CDD 1S4T

Pol. Vertical

Fundamental

o Level (dBuVim)

o L8¥el ({BuVim)

1 1
i
975
95
1K
i3
U3
(7 e A 3 min I el ikl U3
e L —
a0
488 seuichdte]
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 OSEmap G5 GBI 45 M4.03 a6 1LM B.O3 1.0 1M 13 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.80 61.32 66.88 -7.48 41.50 34.88 11.67 36.13 10.88 121 138 PEAK - . . . .
3OSTE3.60 63.12 10631 -43.09 4410 34.93 1L15 3.9 10.00 121 138 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 60.60 110.90 -50.38 4171 34.94 1117 37.22 18.66 12 138 PEM 1 5785.00 124,93 --veem woeeee 106,78 3499 1125 35.09 10.80 121 138 PEK
11"Le\iel (dBuVim)
1
1134
95
i3
a0
e
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 11546 ---nev ovmees 9731 34.99 1125 35.09 le.0e 121 135 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Vertical Fundamental

1 Level (dBuVim)

o T

A
B3 *j \
) f M ) [

TNy AT ol o Wi

65.

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.80 57.82 111.36 -53.54 40.74 35.07 1134 39.33 la.ee 121 138 PEM
5872.40 60.28 186.03 -45.75 43.14 35.09 11,35 39.30 le.ee 121 138 PEM
5924.80 6B.26 66.35 -B.09 42.95 35.13 11.48 39.22 le.ee 121 138 PEM
5927.60 62,18 66.20 -6.02 44.85 35.14 11.48 39.21 le.ee 121 138 PEM

TR

Sporton International Inc. (Kunshan) Page Number 1 C-204 of 386
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mLmI(dBIMm] mLeveI(dBlNPm)
1138 1138
w5 5
03 " #J 3
’ M N 11 N
i W By RN 1L T T i
" UNLIAVG —— 1 : o B Ml
— — = - = Wy 448 ‘ "‘* il
‘” FRe—— s ey *
Peak Mmmv 15
325
Avg 163
163
7000 9200. 11400. 13600, 15800 18000
Frequency (MHz
i . 114, 1301, 1500, 18000 Fensy )
Frequency (MHz)
Linit Read At (able Preamp Aux APos TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Presmp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi B B G B B B & a dg
- 195573 4655 68.20 2165 6176 3641 M50 6113 0.00 - - Pesk
Mz dBu/m dBuV/m 8 B GBlm B B BB o deg 2 10000.80 50.14 68.20 -18.06 6498 37.20 1512 67.16 0.80 --- - Peak
1 10609.80 3.3 63.20-19.8 £3.20 3.0 1500 6.6 0.0 --- Peak 3 1ST0.08 SL4S 7400 .55 B3.7 3B.20 1641 6633 0.00 232 359 PEAK
2 11579.00 46.60 7488 -27.40 5.3 3828 1641 6.3 008 - PEAK 4 1157000 42.40 5400 -1.60 5412 38.20 1641 66.33 0.00 132 359 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-205 of 386
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50
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim) 1
[
975 W
1K
i3
L ; ML L Lu3
‘ a0 |
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEAG) 6.0 1L 418 5047 47 1134 1.3 10.00 30 173 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.80 76.94 110.48 -33.46 59.86 35.87 11.34 39.33 10.06 380 178 PEAK - . . . .
3 594.80 58.89 68.35 -9.46 4158 35.13 1140 3.2 10.00 300 178 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5987.28 62.81 66.20 -5.39 45.27 35.19 1l.46 39.11 18.66 300 178 PEM 1 5825.00 123,66 ----vn =oemm- 106,08 35.83 1130 3875 10.80 0@ 178 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S N — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5825.00 113,65 ---nvv -vnee- 96.07 35.83 1138 38.75 10.00

30 178 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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50
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim) :
i
975 W
1K 2
m‘h L3 B
) T T Lu3
| R Tt T B0 -L
488
44
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEAd) TT1 UL 756 ST B4T L3 1.0 0.0 30 109 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5857.20 76.12 110.25 -34.16 59.84 35.87 11,34 39.33 10.86 300 169 PEAK - . . . .
3 594.80 6110 6835 705 4379 %.03 1140 .2 10.00 300 109 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59%5.60 61.49 66.20 -6.71 44.86 35.16 11.43 39.16 18.60 300 109 PEM 1 5825.00 123,24 --vevm woeeee 105.82 35,05 1131 30,94 10.80 00 109 PE
11"Le\iel (dBuVim)
1
1134
95
i3
a0
L L1 UNIL3AVG) L/«_F‘
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5625.00 11418 ----ev -vnee- 96,68 35.85 1131 38.94 10.00

30 189 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
IHLiwel{llth\ﬂm] mLeveI(d&Mm)
1138 1138
a5 i3
B3 U3 #3 UAIl3
iy iy BN _1 1T i L] _ 1L LT
3
1 2 UNIL-3(8VG) — — a2 _ . _ Uhesawg)
- T e - N - - 0l
488 . . L Wlﬁlm 8 N gl by A
Peak 25 125
Avg 163 o
000 9200, 11400, 13600, 15800, 18000
000 9200, f1400. 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
- Linit Read At Cable Preamp  Aux  APos  TPos
Linit Read  Ant Cable Preap Auc APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
L E———. Pz dBuV/m dBuV/m  dB dBwV dB/m dB dB B om deg
Wz dBul/m dBuV/m B dBWV dBfw A B B m deg 1 9319.53 47.98 74.00 -26.02 63.99 36.50 14.60 6711 @0 - - Peak
1999933 43.47 68.20 -19.73 63.31 37.20 15.12 6716 0.00 - - Pesk 1 9999,33 50,24 68.20 -17.96 65.08 37.20 1512 6716 .09 - - Peak
2 11650.00 54.28 74.00 -19.72 65.99 36.25 16.46 66.33 0.80 273 164 PEAK 3 11650.00 96,57 74.00 -17.43 68.19 36.25 16.46 66,33 0.00 223 102 PEAK
3 11650.00 43.15 54.00 -10.85 54.76 38.26 16.46 66.33 .08 273 164 AVERAGE 4 11650.80 45.22 S4.00 -B.78 56.84 33.25 16.46 66.33 0.00 223 102 AVERAGE
4 17833.00 53.65 68.20 -14.55 56.66 4113 20.32 64.51 000  ---  --- Pesk 5 1746833 54.00 68.20 -14.20 57.02 41.17 20.31 64.50 0.9 -~ --- Peak
Sporton International Inc. (Kunshan) Page Number 1 C-208 of 386
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samronas. FCC TEST REPORT Report No. : FR462802B
51
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH149_Full_5745MHz
ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
:’_
\
975 W
1K
i3
B ML L L3
ot a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit . Read  Ant Cable Preamp Aux APos  TPos
1SR S0 G0 548 4081 A5 1LM B.O3 000 30 160 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565022 58.37 66.37 -10.08 48.54 34.88 11.87 36.12 .08 380 169 PEAK - . . . .
357822 79.91 110.60 -30.49 70.99 34.94 1L17 319 0.00 300 169 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.60 77.13 116.83 -39.78 68.28 34.94 1117 37.26 8.0 300 169 PEM 1 574500 118,28 ----nn ----e- 10970 4.9 1120 37.58 0.80 00 169 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
[ -
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5745.00 109,65 ----vv -vnom- 101,07 34.9 11280 37.58 0.0

30 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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samronas. FCC TEST REPORT Report No. : FR462802B

51

Mode Band Edge

U-NII-3_5.725-5.85_802.11be EHT20_CH149_Full_5745MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim) 1
|
5
i75
B3
B3
850 7 l | InE UL
Aty 650
48 W
488
325
Peak
3 325
163
5600 5680. 5760, 5840, 5020, 6000
Frequency (MHz)
U
1000 200, 3400, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llrrut . Read  Ant Cable Preamp Aux APos  TPos
1S 6003 G0 .00 S48 A 1188 W00 0.00 197 139 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.80 6B.p4 69.54 -9.58 50.24 34.88 1187 36.15 @.0 197 139 PEMK J N —————————
3 ST0.00 79.66110.90 -3.24 7277 .94 1LI7 7.1 0.08 13 139 PEMK Mz dBuV/n dBuv/m &3 OBV dBfm B B B a0 dyg
4 5720.22 82.01 111.41 -29.40 73.12 34.94 1117 37.22 0.8 197 139 PEMK 1 574500 123,23 ==eeee weeees 11472 .97 1.1 37.67 0.0 197 139 PEAK
11"Le\iel (dBuVim)
1
1138
75
B3
§5.0
I R N S I
Il R
AVg Blank 125
163
U
1000 20, 00, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol e &8 @ @ B B B a by
1 54333 5337 5400 -0.63 44.11 34.68 10.82 36.24 0.00 121 102 Average
1 545,00 114,47 - oeeees 105.96 34.97 1121 37.67 .80 197 139 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-210 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
,MLWWW") i Level (4Bu/m)
1138 134
915 975
i N3 i3 N3
g gy LT T UL LT
I ~ o UNeyave) — L 4 ~ o UANAVG)
323 1 2 il 2
Peak m& L MIM BT e | M
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 1000980 47.11 63.20 -21.09 61.95 37.20 1512 67.16 0.8 .- --- Pexk 1 9%99.33 49.43 60.20 -18.72 6432 37.20 15.12 6716 0.08 .- - Pexk
2 11499.08 45.88 74.88 -18.12 57.68 38.18 16.36 66.34 8.0 - --- PEAC 1 11499.08 47.53 74.80 -26.47 59.33 38.18 1636 66.34 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-211 of 386
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT20_CH157_Full_5785MHz

ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim) :
i
975
95
1K
, | L3 B
Bl RN YT (L L N ¥ I LS
st o &1
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1SRG 65.07 G0 .03 45.44 A3 LBl W00 1.0 318 179 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.80 63.65 66.88 -5.15 43.83 34.88 11.67 36.13 10.88 318 179 PEMK - . . . .
3 STAR.B0 63.78 105.86 -42.08 44.65 34.90 1L14 3.9 10.00 318 179 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.80 62.59 110.90 -48.31 43.78 34.94 1117 37.22 18.66 318 179 PEM 1 5785.00 124,00 ---evm woeee 105.86 3499 1125 35.09 10.80 318 179 PEK
11"Le\iel (dBuVim)
1
1134
95
i3
a0
LW
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 L1411 --veev ommeee 95,96 34.99 1125 33.09 le.00 318 179 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-212 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

1 Level (dBuVim)

1y H[

95

AV
,F (L W P

} f
YR An.’hw‘um 'nﬂmwr ‘uW i} Yol Rt et et

A N il

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.40 68.56 112,27 -51.71 43.48 35.07 11,33 39.32 la.ee 318 179 PEMK
5862.40 62.88 186.83 -45.95 45.78 35.08 11.34 39.32 l@.ee 318 179 PEMK
5924.80 58.52 66.35 -0.83 41.21 35.13 11.48 39.22 la.ee 318 179 PEMK
5043.00 62.48 66.20 -5.80 45.80 35.16 11.42 39.18 1@.e8 318 179 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C-213 of 386
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

52

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT20_CH157_Full_5785MHz

ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim) :
i
975
95
1K
i3
650 o | | InE UNIS
T a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
| SemAD GASH L0 370 M58 g6 1LM B.O3 100 18 13 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.40 62.55 66.58 -5.95 42.72 34.88 11.87 36.12 10.86 182 138 PEAK - . . . .
3OSTALGO 6248 165.75 -43.27 £3.35 .90 1L14 3%.9 10.00 18 138 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 63.97 110.90 -46.93 45.08 34.94 117 37.22 18.66 182 138 PEM 1 5785.00 124,10 ---vvm woeeee 10595 34.99 1125 35.09 10.80 182 138 PE
11"Le\iel (dBuVim)
1
1134
95
i3
a0
I LW
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 11476 --vnvv -vnees 96,61 34.99 1125 33.09 le.00 182 135 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-214 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

1 Level (dBuVim)

o T
915
8.3 \

'MF/ m UL
65, 1 2 I
M s g O St e s

=

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.80 68.78 111.36 -50.58 43.70 35.07 11.34 39.33 18.08 182 138 PEM
5870.60 61.85 186.70 -44.85 44.73 35.08 11,35 39.31 1e.e8 182 138 PEM
5924.40 6B.56 66.64 -B.08 43.25 35.13 1148 39.22 l8.e8 182 138 PEM
5950.40 61.89 66.20 -6.31 44.47 35.16 1143 39.17 18.08 182 138 PEM

TR

Sporton International Inc. (Kunshan) Page Number 1 C-215 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
mLevel(dBqu) mLeveI(dHNPm)
1138 1138
w5 5
i IR " e
’ I B 11 M
i W By RN LT T 50
Ll , UNI3AVG)
L . L U w ! ; il N M "
08 1 ? R : welibminidd
Peak _: wwgwiwm s
325
Avg 163
163
7000 9200. 11400. 13600, 15800 18000
Frequency (MHz
i . 114, 1301, 1500, 18000 Fensy )
Frequency (MHz)
Linit Read At (able Preamp Aux APos TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Presmp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi B B G B B B & a dg
- 1 95573 46.61 68.10 2159 6182 3641 W51 6.13 0.00 -~ - Pesk
Mz dBulfn dBuv/m A8 BV dBfm B OB B deg 2 9999.33 S0.06 68.20 -18.14 6499 37.20 15012 67.06 0.80 --- - Peak
1999933 47.90 68.00-20.18 6176 37.0 1512 6716 8.3 - - Pek 3 UST.08 S0.33 7400 -23.67 6105 3B.20 1641 6533 0.00 231 354 PEAK
7 157008 46.51 74.00 2749 SB.13 3808 1641 66.33 .08 - PEM 4 1570.00 4135 54.00 -12.65 53.07 3620 16.41 66.33 0.0 231 354 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-216 of 386
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samronas. FCC TEST REPORT Report No. : FR462802B
53
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_Full_5825MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim) 1
[
975
1 95
1K
M i3
L ML L L3
et et 550 ™ W
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SE0.A0 863 10030 .67 £9.40 Bge 1133 105 0.0 3 177 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5859.20 76.56 189.72 -31.22 6141 35.87 1134 39.32 10.88 311 177 PEMK - . . . .
3 59M4.80 59.67 68.35 -B.68 4236 35.13 1140 3.2 10.00 311 177 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 596e.48 62,15 66.20 -6.02 4473 35.17 1.4 39.16 18.06 311 177 PEM 1 5825.00 123,64 --vevm woeeee 106,06 35.83 1138 3875 1.0 311 177 P
11"Le\iel (dBuVim)
103 1
95
i3
a0
I I S T
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5625.00 112,94 --veev oemeee 95,36 35.83 1138 38.75 10.00

3 177 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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samronas. FCC TEST REPORT Report No. : FR462802B
53
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_Full_5825MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
4
f
975 W
#3 ¢
L3 B
65.0 I I I
man(ry 3AMAJIAL&IA Lt ——|_ UNH3
WY it 850 !
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEAE T.63 1L T 505 B47 1L 1.3 0.0 19 137 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5858.80 79.77 110.86 -30.29 62.68 35.87 11.34 39.32 10.88 191 137 PEMK - . . . .
359440 60.46 6B.64 5.8 £3.15 .03 1140 3.2 10.00 191 137 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5932.80 61.31 66.20 -6.89 43.96 35.14 11.41 39.20 18.86 191 137 PEM 1 582500 1171 --meem wmeeee 10413 35,03 1130 3875 1.0 191 137 P
11"Le\iel (dBuVim)
103 1
95
i3
a0
Y W
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5625.00 113,07 ---nvv -omee- 95,49 35.83 1138 38.75 10.00

191 137 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
mLeveI(d&Nﬁn) 1‘.mLml(dlm‘lﬁrn)
1138 1138
975 975
3 3
i U3 i U3
gy gy N S I 1 e B g iy N 11T
I ~ ) Uk . ~ o Uhagva)
m‘ mn 1‘ ki e m‘xm ) - AR 4
Peak 325 15
Avg 163 163
000 9200. 11400 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read At Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBwV dB/fm A8 B A8 am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 9319.53 45.46 74.80 -28.54 6L.47 36.50 14.60 6711 0.0 --- - Pesk 1 9319.53 46.94 74.80 -27.06 62.95 36.50 14.60 6711 0.0 --- - Pesk
2999933 4717 68.20 -21.03 6201 3.0 1512 6716 0.0 --- - Pesk 2 999933 SL16 68.20 -17.04 66.00 37.20 1512 6716 0.0 --- - Pesk
3 11650.00 3430 74.60 -19.70 €5.92 38.25 16,46 66.33 0.0 291 149 PEAC 3 11650.00 38.21 74.60 -15.79 69.83 38.25 16.46 66.33 0.9 220 262 PEAK
4 1165008 42.22 54.80 -11.78 53.82 35.26 16.47 66.33 .00 201 149 AVERAGE 4 1165008 45.28 54.80 -8.72 56.89 33.26 16.46 66.33 .80 225 282 AVERAGE
5 1748373 54.29 68.20 -13.91 57.31 4118 20.32 64.52 0.9 -~ --- Pezk 5 1748813 5198 68.20 -15.22 55.98 41.19 20.33 64.52 0.9 -~ --- Pezk
Sporton International Inc. (Kunshan) Page Number 1 C-219 of 386
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samronas. FCC TEST REPORT Report No. : FR462802B
54
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT40_CH151_Full_5755MHz
ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
U413 1
1138
1134
_—""‘_'-F'—_J 1
w5 T .
3 W
i3
L ST T ML L Lu3
a0
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHEEL G575 G0 145 4688 AT LI W07 10.00 3 177 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565193 63.98 69.63 -5.65 44.18 34.88 11.67 36.15 10.88 386 177 PEAK - . . . .
3570618 86.92 17.63 -20.11 67.84 34.93 1L15 37.00 10.00 306 177 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.28 67.28 111.54 -4.26 68.39 34.94 1117 37.22 18.06 386 177 PEM 1575500 122,44 --veem ooeeee lod.el 497 112 3776 1080 36 177 PEK
11"Le\iel (dBuVim)
i34 1
95
i3
a0
A S N — )
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1575500 11117 -=veev ovmeee 92.61 34.97 1L21 37.62 10.00

36 177 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1 Level (dBuVim)
s
—
975
813 f \J y
(IH \M UAIL3
GF 4 |
VWbt ispbis Aot
ol
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.65 68.51 11171 -51.20 43.43 35.07 11.34 39.33 18.e8 386 177 PEMK
5873.56 60.42 185.70 -45.23 43.28 35.89 11.35 39.30 18.e8 386 177 PEMK
5924.85 68.26 66.31 -B.05 42.95 35.13 11.48 39.22 18.e8 386 177 PEMK
5939.68 61.99 66.20 -6.21 44.61 35.15 11.42 39.19 18.08 386 177 PEMK

TR
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54
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT40_CH151_ Full_5755MHz
ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
U3 1
1138
1134
_—""‘_'-F'—_J 1
975
Iy 95
1K
i3
650 iy JLW,J.I.%]'.M Al ] ] 1 NI
a0
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SOl G557 L0 LGS 4577 AT LA W00 0.0 190 138 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.22 63.64 66.36 -4.72 43.81 34.88 11.67 36.12 10.88 199 138 PEAK - . . . .
3OST00.73 90.00 107.47 -17.47 70.94 34.93 1L15 3.00 10.00 19 138 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.75 66.81 112.60 -15.79 67.93 34.94 1117 37.23 18.60 19 138 PEM 1 5755.00 122,00 ------ ------ 103,57 3497 1.2 37.76 10.80 19 138 PE
11"Le\iel (dBuVim)
1138 f
95
i3
a0
A S N — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5755.00 111,85 ------ ===~ 93.29 34.97 1L21 37.62 10.00

199 138 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Vertical Fundamental

o Level (dBuVim)

o [
b ~

et b il s A d e

ol
3!
Peak Blank

1 3

5755 5794, 5833, 5872, 5o, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.86 61.47 113.04 -51.57 44.39 35.07 11,33 39.32 1e.e8 19 138 PEMK
5873.95 61.12 185.59 -44.47 43.98 35.09 11.35 39.30 1e.e8 19 138 PEMK
5922.31 62.02 70.19 -8.17 471 35.13 1148 39.22 1808 19 138 PEMK
5045.71 6B.69 66.20 -7.51 43.30 35.15 11.42 39.18 18.08 19 138 PEMK

TR
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Pol. Horizontal Vertical
mLeveI(dBqu) 1 Lewel (dBu/m)
1138 138
95 05
iy T B i3
iy g . L LT T LTI LT
_— Aoy _ } L UNBAvG)) S _ o g
18 —— i ! — i
Peak it [P
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B @B o i Mg &6 BN Bn & B B o i
1 10000.50 49.%4 63.20 -18.26 6478 37.20 1512 67.16 B.88 - --- Peak 1 927.33 47.36 63.20 -20.34 B3.75 3631 1445 67.15 0.8 - - Peak
1 10707.00 47.80 74.80 -26.99 6040 37.61 1577 66.77 8.8 - - Peak 1 10009.50 5100 63.20 -17.10 65.3 3720 1512 67.16 8.0 - --- Peak
3 11510.00 44.88 74.00 -19.92 55.84 38.20 16.37 66.33 0.0 - --- PEAK 3 11510.00 46.93 74.00 -17.07 58.69 38.20 16.37 66.33 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-224 of 386
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Report No. : FR462802B

Mode Band Edge

U-NII-3_5.725-5.85_802.11be EHT20_CH149_RU52*4_5745MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1
\
975
95
"3 4
L3 B
B0 Mo T N3
sl ! &1
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHGGD 6345 G0 475 4357 Mgl 1083 B.O9 W00 30 18 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565120 61.92 69.89 -7.17 42.11 34.88 11.67 36.14 10.06 320 18 PEAK - . . . .
3 5719.20 80.84 110.68 -29.8¢ 61.93 .94 1L17 3.0 10.00 31 189 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 60.40 110.90 -30.58 61.51 34.94 117 37.22 18.66 320 180 PEM 1 574500 122,42 --veem ooeeee 103,79 4.9 1120 37.53 10.80 30 180 PEK
11"Le\iel (dBuVim)
g !
95
i3
a0
S N A N qu
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 11322 -ee ooee- 9,59 34.9 1120 37.53 le.00 320 150 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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55

Mode Band Edge

U-NII-3_5.725-5.85_802.11be EHT20_CH149_RU52*4_5745MHz

ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
.‘_
\
915
95
813
i3
g (L L N ¥ I Gl
L & 1 65.0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
—NH:MM_dEmTfm_dE_dE_dE_cm_deg— Llrrut . Read  Ant Cable Preamp Aux APos  TPos
1 SEME) GLER LD 460 467 A5 1LM B.O3 100 190 13 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.40 62.33 66.58 -6.17 42.50 34.88 11.67 36.12 10.88 199 138 PEAK - . . . .
3 S719.60 84.01 11079 -6.78 65.11 34.94 1L17 3.2 10.00 19 138 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 61.89 110.90 -29.01 63.00 34.94 1117 37.22 18.66 199 138 PEM 1 574500 122,56 ----vn =oeeev 103,93 4.9 1120 37.53 10.80 199 138 PEK
11"Le\iel (dBuVim)
138 L
95
i3
850
R O N O L/‘_,
L
AVg Blank 125
163
U
1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo e B B B B B & o dg
1 5428.00 53,40 5400 -0.60 34.19 34.67 10.80 36.26 10.80 199 135 Average
2 574500 113,68 ~---mn oeees 95.05 34.9 1128 37.53 10.80 199 135 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-226 of 386
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56
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT40_CH159_Full_5795MHz
ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
il
il
975 W
1K
i3
B0, ] ] T UNIS
e il —
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SH0.00 605 G0 305 45.05 A5 1183 B.O9 W00 35 17 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.00 61.47 66.20 -6.73 41.64 34.88 11.67 36.12 10.88 313 178 PEMK - . . . .
3OS707.20 74.14 10732 -33.18 55.07 34.93 1L15 3701 10.80 313 178 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 78.74 110.90 -40.16 S51.85 34.94 1117 37.22 18.66 313 178 PEM 1 579500 120,20 ---eem ooeeee 102,22 35.00 1126 38,28 1080 313 178 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5795.00 118,58 ----vv -=nee- 92,59 35.61 1126 38.28 10.00

313 178 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Fundamental

1 Level (dBuVim)

o T

. Wy

VI
65, " 3 4
WWMW’%M WM\N Wi WW bk gt

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5850.40 7454 121.39 -46.85 57.41 35.86 11,33 39.26 le.ee 313 178 PEMK
5868.40 71.38 187.15 -35.85 54.18 35.88 11,35 39.31 le.ee 313 178 PEMK
592460 6111 66.94 -7.83 43.80 35.13 11.48 39.22 la.ee 313 178 PEMK
5989.60 61.41 66.20 -6.79 43.86 35.20 11.46 39.11 l@.e@ 313 178 PEMK

TR
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56

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT40_CH159_Full_5795MHz

ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
1
I
975
95
1K
i3
654 PP ] ] InE UNIS
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEaD 6L L0 43 43.00 a6 1165 B0 1.0 30 L0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 61.69 66.20 -7.11 41.26 34.88 11.67 36.12 10.86 300 108 PEAK - . . . .
3 5719.20 76.66 11068 -34.00 57.75 34.94 1117 3.0 10.00 300 108 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.80 73.35 110.90 -37.55 54.46 34.94 1117 37.22 18.60 300 108 PEM 1 579500 122,13 --veem ooeees 103,98 34.99 1125 35.09 10.80 300 108 PEK
11"Le\iel (dBuVim)
i34 1
95
i3
a0
A S N — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 11115 --veev ovmeee 93.00 34.99 1125 33.09 le.00 300 188 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-229 of 386
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Pol. Vertical Fundamental

1 Level (dBuVim)

s it Al \
975
LT VAN

65 Pl
it Rietoll] 1 I

| Ml
Wik il

3!
Peak Blank
1 ki
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5854.80 67.74 111.36 -43.62 50.66 35.87 11.34 39.33 10.06 300 106 PEAK
2 5858.40 76.73 189.95 -33.22 59.64 35.87 1134 39.32 10.86 300 166 PEAK
3 5924.80 59.38 66.94 -9.56 42.87 35.13 11.48 39.22 10.86 300 108 PEAK
4 5933.60 61.62 60.20 -6.58 44.27 35.14 11.41 39.20 18.66 300 108 PEM
Sporton International Inc. (Kunshan) Page Number 1 C-230 of 386
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Pol. Horizontal Vertical
mLeveI(dBqu) 1‘.mLewﬂl(dlm‘ﬂrn)
1138 1138
5 i
" U3 " U3
Migug) SRINN I e B g gy N SRIN I e B
U-HIL3AVG) — = T 9 - _ . UG
N N R 48 v ighetd
48 " Prn—— L . i, TR
Peak " 25
15 "
Av 3
9 i 183
7000 920. 11400, 13600. 15800. 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 927260 47.13 68.20 -21.07 63.28 36.45 1453 67.13 0.0 - - Pesk
1 97113 46.63 68.20 -20.57 6279 3644 1453 6.3 8.8 - - Peak 2 10000.50 50.79 68.20 -17.41 65.63 3.2 15.12 67.16 0.0 --- - Pesk
2 999933 43.27 68.20 -19.93 63.11 37.20 1512 67.16 0.0 -~ --- Peak 3 11599.00 47.30 74.60 -26.76 59.81 36.20 16.42 66.33 @.0@ 225 357 PEAK
3 11590.00 43.92 74.00 -30.08 55.63 30.20 16.42 66.3% Q.08 - --- PEAK 4 1159000 41.56 54.00 -12.44 53.27 38.20 16.42 66.33 0.09 225 357 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-231 of 386
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Report No. : FR462802B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Full_5775MHz

ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1138 / \ 1138 1
\
975
95
1K
4
! W/ L3 B
650 ; | | IRE UNIS
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEE GLER LD 570 5150 M5 1L B.O3 000 38 169 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5652.60 58.65 70.14 -12.09 48.25 34.88 11.88 36.16 .88 328 169 PEAK - . . . .
3570022 70.18165.36 -35.18 6182 34.92 1L14 3.9 0.00 3B 169 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.21 75.24 111.41 -36.17 66.35 34.94 1117 37.22 8.00 328 169 PEM 1 5775.00 111,83 ---eem woeeee 103,96 35.00 1L.28 3842 0.0 328 169 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I P S A
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 102,18 ----vv -oeee- 93.43 4.9 1119 37.48 0.00 328 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Fundamental

1 Level (dBuVim)

- |

M
AALEIN

65.

.
sl L o 34

WA e

) o Ty
g L el U L

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.60 61.39 111.81 -50.42 54.31 35.07 1134 39.33 8.8 328 169 PEMK
5856.60 69.48 110.45 -41.05 62.32 35.07 1134 39.33 8.8 328 169 PEMK
5924.22 57.01 66.77 -11.76 49.70 35.13 11.48 39.22 8.8 328 169 PEMK
5046.60 57.56 66.20 -19.64 56.16 35.16 11.42 39.18 8.8 328 169 PEMK

TR
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57
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT80_CH155_Full_5775MHz
ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
T
\
975 W
1K
i3
AT T ML L L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 Sl GAAL G0 375 SA5H A5 1183 B.O3 000 00 139 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.00 60.61 66.20 -B.19 50.18 34.88 11.67 36.12 .08 200 139 PEAK - . . . .
3576380 $3.41106.37 -20.95 74.29 34.93 1115 %.9 0.00 200 139 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 62.68 110.90 -18.22 73.79 34.94 1117 37.22 0.00 200 139 PEM 1 577500 115,63 --svem woeee- 107,53 5.0 1125 3815 0.0 200 139 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5775.00 107,05 ----vv -vnee- 98,38 34.96 1119 37.48 0.00

W0 139 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Vertical Fundamental

1 Level (dBuVim)

" T

il
i3 | WJ W / 'd.% W}A\ »

Peak Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.60 72.59 111.B1 -39.22 65.51 35.07 11.34 39.33 @.08 200 139 PEMK
5862.60 82.19 186.77 -26.58 75.89 35.08 11.34 39.37 8.8 200 139 PEM
5925.60 56.64 66.20 -11.56 49.33 35.13 11.48 39.22 8.8 200 139 PEM
5928.22 57.49 66.20 -19.71 56.16 35.14 11.48 39.21 8.8 200 139 PEMK

TR
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Pol. Horizontal Vertical
1‘.I'ELMI(II&J‘ﬂm) 1‘.meeI(dlm‘lﬁrn)
1138 1138
5 i
#3 i i N3
g L 1L LT o L S I I e B
U-HIL3AVG) — L - _ . UG
- T 1 B 1 - 48 1 4
488 ‘ 3 — i i . -
Peak MW%” o
325
325
Av 3
9 i 183
7000 9200. 11400. 13600, 15800, 18000
000 9200, 11400, 13600, 15800, 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 827013 45.24 74.00 -18.76 62.79 36.10 13.65 6730 0.9 -  --- Pesk
1 919.60 44.57 63.20 -23.63 6084 3638 1449 6.4 008 - - Peak 2 9239.60 45.60 68.20 -22.60 6L.B7 36.38 14.49 67.14 0.0 --- - Pesk
1 999,33 43.61 63.20 -19.59 £3.45 37.20 1512 67.16 8.0 - - Peak 3 10000.50 48.09 68.20 -20.11 62.93 3.2 15.12 67.16 0.0 --- - Pesk
3 11550.00 44.85 74.00 -19.15 56.59 38.20 16.39 66.33 0.0 -  --- PEAK 4 11550.00 46.91 74.00 -27.09 58.65 35.20 16.39 66.33 0.0 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-236 of 386
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58
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_ RU52*4_5825MHz
ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
4
i
975 W
1K
W )
) ML L L3
! T - 850 . W
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEAE) 6.3 1L 408 5135 B.47 113 1.3 10.00 35 189 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5858.80 76.59 109.83 -33.24 59.50 35.87 11.34 39.32 10.88 313 18 PEAK - . . . .
359480 59.58 6835 877 4227 $.03 1140 B0 10.00 313 189 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59%.80 61.76 66.20 -6.44 4433 35.16 11.43 39.16 18.86 313 180 PEM 1 582500 121,52 --vevm woeeee 103,94 35.03 1130 3875 10.80 313 180 PEK
11"Le\iel (dBuVim)
103 1
95
i3
a0
L L1 UNIL3AVG)
488 L/L_H
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5825.00 112,87 ---eev ooeees 95,29 35.83 1138 38.75 10.00

313 150 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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58
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_RU52*4_5825MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
]
f
975 W
1K
i3
L ML L L3
it B0 -
488
44
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B e B &0 @h # & & o Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEAE A5 LI 6.8 5745 B.47 1L 1.3 0.0 15 139 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5856.80 76.20 110.48 -32.28 6112 35.87 1134 39.33 10.88 135 138 PEMK - . . . .
359440 59.97 6B.64 -B.67 4266 35.13 1140 3.2 10.00 135 138 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5972.80 61.62 66.20 -6.58 44.13 35.18 11.45 39.14 18.86 135 138 PEM 1 582500 121,95 ---eem woeee- 10437 35.03 1130 3875 1.0 135 138 PE
11"Le\iel (dBuVim)
g 1
95
i3
a0
I I Y
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5625.00 11311 --eeev oomeee 95,53 35.83 1138 38.75 10.00

135 138 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Report No. : FR462802B

59

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_PC 20MHz,Loc 4_5775MHz

ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1138 / | " |
\
975
95
14
1K
) L3 B
650 | | I UNIS
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHLED 6.3 B0 85 5341 AT 1185 B.99 0.0 M 171 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 566000 64.97 75.65 -10.68 55.27 34.88 1189 36.27 .08 346 171 PEAK - . . . .
3 STAL60 L85 16575 -13.99 7272 .90 1L14 6.9 0.00 346 171 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.40 6278 11181 -19.83 73.89 34.94 1117 37.22 8.00 346 171 PEM 1 577500 114,97 --vevm woeee 106,34 4.9 1120 37.53 0.0 M5 DLPEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 103,98 ----vv -=nom- 95,27 4.9 1120 37.53 0.00 346 171 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-239 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Fundamental

1 Level (dBuVim)

m |

97.: J I \

. J M‘W ! m 3
i Ao

| Wittt
3!
Peak Blank
1 ki
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5854.80 56.38 111.36 -54.98 49.30 35.87 11.34 39.33 0.0 346 1701 PEMK
2 5858.00 63.85 110.86 -47.01 55.96 35.87 1134 39.32 Q.08 346 171 PEMK
3 5923.60 56.95 69.23 -12.28 49.64 35.13 1148 39.22 .08 346 171 PEMK
4 5935.60 57.13 66.20 -11.87 49.78 35.14 11.41 39.20 8.00 346 171 PEM
Sporton International Inc. (Kunshan) Page Number 1 C-240 of 386

TEL : +86-512-57900158
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59

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_PC 20MHz,Loc 4_5775MHz

ANT CDD 1S4T

Pol. Vertical Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

1 1
_1.
\
975
95
1K
| i3
650 : | | | UNIS
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SERED G141 G0 -LE0 5700 AT LI W00 0.00 190 141 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 61.74 66.20 -6.46 5191 34.88 11.67 36.12 0.08 199 141 PEMK - . . . .
3 S763.20 .89 106.20 -19.31 77.76 34.93 1L15 3%.95 0.00 19 141 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572120 69.15 113.64 -24.46 580.38 34.94 1117 37.23 6.00 199 141 PEM 1577500 118,11 --seem woeeee 10948 4.9 1120 37.53 0.0 199 141 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S N — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 108,54 ----vv -vnee- 99.91 34.9 1120 37.53 0.00 199 141 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-241 of 386

TEL : +86-512-57900158
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Pol. Vertical Fundamental
1 Level (dBuVim)
m An |
I
3 o W UIH 1 \
| T WM
. 7 UAIL3
GF I I
MW!’"W ! Wl 3!A.4 b
| WL G
3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.40 62,17 112,27 -50.19 55.89 35.07 11,33 39.32 @.08 199 141 PEM
5861.20 66.76 189.16 -42.40 59.67 35.07 11,34 39.37 @.08 199 141 PEM
5924.80 55.08 66.35 -13.27 47.77 35.13 1148 39.22 8.08 199 141 PEMK
5047.60 57.31 66.20 -19.89 49.91 35.16 11.42 39.18 8.8 199 141 PEM

TR

Sporton International Inc. (Kunshan) Page Number 1 C-242 of 386
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60
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT80_CH155 PC 20MHz,Loc 1_5775MHz
ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
| +
M
975
95
34
m 7k
U3 "
o iy Ty BT e T L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHGAD 605 L0 3.2 507 AT LI W05 0.0 30 169 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.40 59.87 66.58 -B.63 50.84 34.88 11.87 36.12 0.0 319 169 PEAK - . . . .
3 OST7.00 88.43 11012 -21.69 79.49 3494 1L17 3.7 0.00 319 169 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 64.21 110.90 -26.69 75.32 34.94 1117 37.22 8.00 319 169 PEM 1 577500 117,83 --veem woeeee 109,44 349 112 37.80 0.0 319 169 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L L1 UNIL3AVG)
488
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5775.00 15,51 ---nvv =vmees 97.12 4.9 1122 37.81 0.00

319 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-243 of 386
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Pol. Horizontal Fundamental

1 Level (dBuVim)

- |

91! l‘ ’
T I TAN
Wt ! }f
UAIL3
65, i UMW ! ]
"W W lﬂ\n‘mhu : L Pk
| b Yy
3
Peak Blank
1 3
5600 5680. 5760, 5040, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.40 74.28 112,27 -37.99 67.20 35.07 11,33 39.32 8.8 319 169 PEMK
58%5.60 79.38 110.73 -31.43 72.22 35.07 1134 3933 808 319 169 PEMK
5924.80 56.75 66.35 -11.69 49.44 3513 11.48 39.22 8.8 319 169 PEMK
5931.20 57.28 66.20 -11.09 49.85 35.14 11.41 39.20 8.8 319 169 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C-244 of 386
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60

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_PC 20MHz,Loc 1_5775MHz

ANT CDD 1S4T

Pol. Vertical Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

1 1
_1.
il
975
95
1K
i3
650 l | 1 UNIS
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SenEl 678 G0 040 ST.A0 A5 LB B.49 000 1% 13 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 565280 63.58 69.69 -6.11 53.78 34.88 11.87 36.15 .08 195 136 PEAK - . . . .
3 S719.60 88.65 11079 -20.14 79.75 34.94 1L17 321 0.00 195 136 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572128 9275 113.64 -20.89 83.87 34.94 1117 37.23 @.00 195 136 PEM 1 577500 118,16 ----vn =oeee- 109.86 4.9 1123 37,90 0.0 195 136 PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
A S S — )
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 109,69 ----vv -=nom- 10139 34,9 1123 37.91 o.08 195 136 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-245 of 386

TEL : +86-512-57900158
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Pol. Vertical Fundamental

1 Level (dBuVim)

m A a |

UL
AT

R
. M MW M —
T 34
WA ‘M'.’.' AN

;
Wk

Peak ¥ Blank

5600 5680. 5760, 5840. 5920. 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.80 77.97 111.36 -33.39 70.89 35.07 1134 39.33 8.8 195 136 PEMK
5862.80 §8.97 186.71 -27.74 73.87 35.08 1134 39.37 @.e8 195 136 PEM
5924.60 56.16 66.94 -12.78 48.85 35.13 11.48 39.22 4.8 195 136 PEM
5930.40 58.78 66.20 -0.42 S1.4 3514 1141 39.21 @.08 195 136 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C-246 of 386
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FCC TEST REPORT

SPORTON LAB.

Report No

. FR462802B

Pol. Horizontal Vertical
1 Level (4BuVim) | Level (dBuVim)
00 00
iy — 111N T U
T 1 T LT I L
Peak
o B N T B ——— N T
Avg "l nr WW P WO TR T N’*““WW
MWWWWMMWW S e L A A
00 00
150 14l
18000 740, 20, 30, N, 400 16000 40, 16000, . 35600, 40000
Hequency (i) Frequency (Wi
Sporton International Inc. (Kunshan) Page Number 1 C-247 of 386
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
Level {dBuVim) Level (dBuVim)
U-NI3 U-NI3
75 75
58, r 5 r
425 425
B 1
300 300
s - st \‘% qu 5 b - attebit
”l%%q\w “W R ALWF A e LERRLN W e
5 g
Peak 7 7
- i
] . 418, 612, 806, 1000 Kl . 418, 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBwV dB/m dB A8 dB eom deg Mz dBuV/m dBuV/m 0B BV dB/m dB  dB B deg
1 54,25 21.69 40.80 -18.91 39.31 13.55 1.1 32.73 6.60 - -- Peak 1 51.34 3171 46.80 -8.29 49.32 14.26 1.0@ 32.87 0.0 - -- Peak
2 72,68 20.60 40.00 -19.48 36.68 15.84 1.20 32.32 0.00 - -- Peak 2 1706 25.73 43.50 -17.77 39.4 17.55 1.67 3273 0.00 - -- Peak
3012708 30.79 43.50 <1271 4430 17.55 167 .73 a.ee - -- Peak 3 169.68 25.61 43.50 -17.89 40.60 15.84 1.9 373 8.8 -- -- Peak
4 166,77 23.15 43.50 -28.25 38.04 16.84 1.83 32.71 @.00 - -- Peak 4 212,36 26.15 43.50 -17.35 41.76 15.23 2.89 32.93 @.00 - -- Peak
5 21139 2165 4350 <2185 3.8 121 .89 393 @0 -- -- Peak 5 37241 2130 46.60 -24.78 30.40 2118 286 .14 808 - -- Peak
6 326,82 30.69 46.00 -15.31 40.93 20.62 2.66 32.92 .. -- -- Pesk 6 56059 25.38 46.00 -20.62 30.31 2533 3.29 355 4.8 -- -- Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-248 of 386
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Pol. Horizontal Vertical
1HL\‘!vel{lllhj\llm) mmﬂmmvnn)
1138 1138
975 975
813 NTTE 813 NTTE
U-HI-1-U-N1-2A-U-N-2C U-NI-A-U-N1-2A-U-NI-2C
iy iy B _ 1 I iy iy B _1 i
R ~ ) ll-l|l-1-i-l!-2ﬁ-ll-ﬂl2€{ﬁ@ — ~ ) U-Hl1-*—NIIA-U-Nl2C|AVQ
404 1 7 3 . 404 9
benk ‘ ot " T T " . A g A
ea s w5
Avg 163 163
000 9200. 11400 13600, 15800, 18000 7000 9200. 11400. 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m deg
1 7939.40 46.29 68.20 -20.91 63.58 36.40 13.30 66.99 0.0 --- - Pesk 1 7946.00 45.59 68.20 -22.61 62.88 36.40 13.31 67.00 0.0 --- - Pesk
2 915160 45.86 74.80 -28.94 6152 36.30 14.42 6718 0.0 --- - Pesk 2 9152.33 46.32 74.80 -27.68 6278 36.30 14.42 67.18 0.0 --- - Pesk
3 10000.50 46.89 68.20 -21.31 6L.73 3.2 15.12 67.16 0.0 --- - Pesk 3 9999.33 49.42 68.20 -18.78 64.26 3.2 15.12 67.16 0.0 --- - Pesk
4 1144000 45.41 74.60 -18.59 57.37 36.68 1632 66.36 @0.80 - --- PEAK 4 1144000 45.83 74.60 -18.17 57.79 38.68 1632 66.36 .08 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-249 of 386

TEL : +86-512-57900158
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SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mmﬂ(ﬂ&]‘ﬂfﬂ] o Lewel (4Bu/m)
1138 138
s 5
i U URAINL * WAL AN
S SR I I e gy SR I i
U-HI-A-U-N-28-U-NI-ZCLAVG) — - - U-NI1-U-N-2A4-U-N0-2CAVE) |
— 4 - B s &l 4
e ‘ MMWWWLW g
Peak A i e o
!
35
Avg .
163
7000 920 11400, 13600. 15800. 18000
7000 9200, 1140, 13600 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  nt Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B dBm B OB dB o deg
Mz dwvfm dBuv/m B dBY dB/m BB B A8 m deg 1 915233 46.47 7480 -27.53 693 3630 1440 67.18 0.0 - --- Peak
1 9999.33 46.80 68.20 -21.40 6l.64 37.20 15.12 67.16 .00 - Pezk 1 10000.50 43.13 63.20 -20.02 £3.00 17.20 1512 67.16 8.08 - --- Peak
2 11449.08 46.37 74.88 -27.63 55.33 38.08 16.32 66.36 0.00 --- PEAK 3 1144000 46.29 74.00 -17.71 58.25 38.88 16.32 66.36 0.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
1‘,mLeveI(ll&]‘ﬂm) o Lewel (4Bu/m)
1138 138
s 5
s UL URAONG * LA URNIC
ﬁm_—uj_r (. 7 mm M GEN__U—I_ITI__ 11 M
U-HI-A-U-N-28-U-NI-ZCLAVG) —— - _ 1 UNIA-NI-2A-U-NI-2CAVG)|
- T e - I ol
18 1 . — T iy
Peak Ao It il
35 »
Avg .
163
7000 920 11400, 13600. 15800. 18000
7000 9200, 1140, 13600 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  nt Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B dBm B OB dB o deg
Mz dBul/m dBuV/m B B dB/m B B m o deg 1 9136.20 46.76 7480 -27.24 B35 3627 1440 6718 008 - - Peak
1 9999.33 47.01 68.20 -21.19 6L.85 37.20 15.12 67.16 .00 - Pegk 1 9999.33 43,90 63.20 -19.18 6376 37.28 1512 67.16 8.0 - --- Peak
2 1142008 4477 74.88 -19.23 56.79 38.84 1631 66.37 0.08 --- PEAK 3 11400.08 45.15 74.00 -28.85 57.17 38.84 1631 66.37 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-251 of 386
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Report No. : FR462802B

Pol. Horizontal Vertical
1HLwel{dlm\"rn] o Lewel (4Bu/m)
1138 134
975 75
i DN URZATNED 3 i T
m__u—l_l'ﬂ__ _ L1 I . Eninii 1 e M
— o UNHUNEADNLIAG) UALLNL2A NLZCIATG)
R RO ey T e
Peak i o b g .
325
!
Avg 18 .
7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) 7000 9200 11400, 13600. 15800. 18000
Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg _
1 8269.40 44.93 74.80 -29.07 62.48 36.10 13.65 6730 0.0 --- - Pesk MHz dBuV/m dBuV/m B dBW dB/m B B B deg
2 9103.93 45.86 74.80 -28.14 62.45 36.21 14.40 67.20 0.0 --- - Pesk 1 913.93 46.07 7480 -27.93 6L.66 3621 1440 67.20 0.0 - --- Peak
3 10000.80 47.19 68.20 -21.81 62.03 37.20 15.12 67.16 0.0 --- - Pesk 1 9999.33 S0.68 63.20 -17.52 5.5 728 1512 67.16 8.0 - --- Peak
4 113%0.00 45.86 74.00 -28.94 57.19 37.98 16.29 66.40 0.00 --- --- PEAK 3 1133000 45.11 74.00 -28.89 57.M4 37.98 16.19 66.40 0.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number
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<TX Beamforming mode>
Radiated Spurious Emission Test Modes

Mode Band Eaagzd) Antenna Modulation Channel | Frequency g::z RU Remark
Mode 61 U-NII-1 5.15-5.25  TXBF1S4T  802.11be EHT20 36 5180 MCSO0 Full RU -
Mode 62 U-NII-1 5.15-5.25  TXBF1S4T  802.11be EHT20 44 5220 MCSO0 Full RU -
Mode 63 U-NII-1 5.15-5.25  TXBF1S4T  802.11be EHT20 48 5240 MCSO0 Full RU -
Mode 64 U-NII-1 5.15-5.25  TXBF1S4T @ 802.11be EHT40 38 5190 MCSO0 Full -
Mode 65 U-NII-1 5.15-5.25  TXBF1S4T = 802.11be EHT40 46 5230 MCSO0 Full -
Mode 66 U-NII-1 5.15-5.25  TXBF1S4T @ 802.11be EHT80 42 5210 MCSO0 Full -
Mode 67 = U-NII-2A | 5.25-535  TXBF1S4T | 802.1lbe EHT20 52 5260 MCSO0 Full RU -
Mode 68 = U-NII-2A | 5.25-5.35  TXBF1S4T | 802.1lbe EHT20 60 5300 MCSO0 Full RU -
Mode 69 = U-NII-2A = 5.25-5.35 = TXBF1S4T @ 802.11be EHT20 64 5320 MCSO Full RU -
Mode 70 = U-NII-2A = 5.25-5.35 = TXBF1S4T @ 802.11be EHT40 54 5270 MCSO0 Full -
Mode 71 = U-NII-2A | 5.25-5.35 = TXBF1S4T | 802.1lbe EHT40 62 5310 MCSO Full -
Mode 72 = U-NII-2A = 5.25-5.35 = TXBF1S4T @ 802.11be EHT80 58 5290 MCSO Full -
Mode 73 = U-NII-2A | 5.25-5.35 = TXBF1S4T @ 802.11be EHT160 50 5250 MCSO0 Full -
Mode 74 = U-NII-2C | 5.47-5.725 TXBF1S4T | 802.1lbe EHT20 100 5500 MCSO0 - -
Mode 75 @ U-NII-2C | 5.47-5.725 TXBF1S4T | 802.1lbe EHT20 116 5580 MCSO0 - -
Mode 76 = U-NII-2C | 5.47-5.725 TXBF1S4T | 802.1lbe EHT20 140 5700 MCSO0 - -
Mode 77 = U-NII-2C | 5.47-5.725 TXBF1S4T | 802.1lbe EHT40 102 5510 MCSO Full -
Mode 78 = U-NII-2C | 5.47-5.725 TXBF1S4T | 802.1lbe EHT40 110 5550 MCSO Full -
Mode 79 = U-NII-2C | 5.47-5.725 TXBF1S4T | 802.1lbe EHT40 134 5670 MCSO Full -
Mode 80  U-NII-2C | 5.47-5.725  TXBF1S4T @ 802.11be EHT80 106 5530 MCSO Full -
Mode 81 = U-NII-2C | 5.47-5.725 TXBF1S4T | 802.1lbe EHT80 122 5610 MCSO0 Full -
Mode 82 = U-NII-2C | 5.47-5.725 TXBF1S4T @ 802.11be EHT160 114 5570 MCSO0 Full -

Mode Band ’ E;_T:) ’ Antenna ’ Modulation ‘ Channel @ Frequency g::: RU Remark

Mode 86 U-NII-3 | 5.725-5.85 TXBF1S4T  802.11be EHT20 149 5745 MCSO0 Full -

Mode 87 U-NII-3 | 5.725-5.85 TXBF1S4T  802.11be EHT20 157 5785 MCSO Full -

Mode 88 U-NII-3 | 5.725-5.85 TXBF1S4T  802.11be EHT20 165 5825 MCSO Full -

Mode 89 U-NII-3 | 5.725-5.85 TXBF1S4T  802.11be EHT40 151 5755 MCSO Full -

Mode 90 U-NII-3 | 5.725-5.85 | TXBF1S4T = 802.11be EHT40 159 5795 MCSO0 Full -

Mode 91 U-NII-3 | 5.725-5.85 | TXBF1S4T = 802.11be EHT80 155 5775 MCSO0 Full -

Mode Band éagf) Antenna Modulation Channel | Frequency g::z RU Remark

Mode 83 U-NII-2C 5.725-5.85 | TXBF1S4T 802.11be EHT20 144 5720 MCSO0 Full -

Mode 84 U-NII-2C 5.725-5.85 | TXBF1S4T 802.11be EHT40 142 5710 MCSO0 Full -

Mode 85 U-NII-2C 5.725-5.85 = TXBF1S4T | 802.11be EHT80 138 5690 MCSO0 Full -
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Summary of each worse mode

Mode Modulation Ch. ('Lrl?z) (dlé?x/e;lm) (dlélun\]llltm) M(ng)m Pol. iizk Result Remark
61 802.11be EHT20 36 5150.00 53.10 54.00 -0.90 H AVERAGE Pass | Band Edge
61 802.11be EHT20 36 | 10360.00 48.65 68.20 -19.55 Y, PEAK Pass Harmonic
62 802.11be EHT20 44 5382.24 53.59 54.00 -0.41 H AVERAGE Pass | Band Edge
62 802.11be EHT20 44 | 10440.00 50.08 68.20 -18.12 Y, PEAK Pass Harmonic
63 802.11be EHT20 48 5401.92 53.27 54.00 -0.73 H AVERAGE Pass | Band Edge
63 802.11be EHT20 48 | 10000.00 46.83 68.20 -21.37 \Y, PEAK Pass Harmonic
64 802.11be EHT40 38 5149.92 52.39 54.00 -1.61 H AVERAGE Pass | Band Edge
64 802.11be EHT40 38 | 10380.00 44.63 68.20 -23.57 H PEAK Pass Harmonic
65 802.11be EHT40 46 5399.46 53.21 54.00 -0.79 H AVERAGE @ Pass @ Band Edge
65 802.11be EHT40 46 | 10460.00 46.42 68.20 -21.78 Y, PEAK Pass Harmonic
66 802.11be EHT80 42 5148.00 53.15 54.00 -0.85 H AVERAGE @ Pass @ Band Edge
66 802.11be EHT80 42 | 10420.00 46.07 68.20 -22.13 H PEAK Pass Harmonic
67 802.11be EHT20 52 5405.20 51.15 54.00 -2.85 H AVERAGE Pass | Band Edge
67 802.11be EHT20 52 | 10520.00 46.02 68.20 -22.18 \Y, PEAK Pass Harmonic
68 802.11be EHT20 60 5350.80 49.08 54.00 -4.92 H AVERAGE Pass | Band Edge
68 802.11be EHT20 60 | 10000.00 44.89 68.20 -23.31 \Y, Peak Pass Harmonic
69 802.11be EHT20 64 5350.10 52.08 54.00 -1.92 H AVERAGE @ Pass @ Band Edge
69 802.11be EHT20 64 8270.13 47.20 74.00 -26.80 \Y, Peak Pass Harmonic
70 802.11be EHT40 54 5410.03 50.48 54.00 -3.52 H AVERAGE @ Pass @ Band Edge
70 802.11be EHT40 54 7940.13 46.38 68.20 -21.82 \Y, Peak Pass Harmonic
71 802.11be EHT40 62 5350.00 53.18 54.00 -0.82 H AVERAGE Pass | Band Edge
71 802.11be EHT40 62 7940.13 45.78 68.20 -22.42 \Y, Peak Pass Harmonic
72 802.11be EHT80 58 5350.00 52.99 54.00 -1.01 H AVERAGE Pass | Band Edge
72 802.11be EHT80 58 9999.33 48.33 68.20 -19.87 \Y, Peak Pass Harmonic
73 802.11be EHT160 | 50 5356.68 52.83 54.00 -1.17 H AVERAGE @ Pass | Band Edge
73 802.11be EHT160 A 50 | 10500.00 44.89 68.20 -22.66 H PEAK Pass Harmonic
74 802.11be EHT20 | 100 | 5459.12 48.79 54.00 -5.21 H AVERAGE @ Pass @ Band Edge
74 802.11be EHT20 | 100 | 9999.33 51.71 68.20 -16.49 Y, Peak Pass Harmonic
75 802.11be EHT20 | 116 | 5434.80 48.79 54.00 -5.21 H AVERAGE Pass | Band Edge
75 802.11be EHT20 | 116 | 9999.33 52.10 68.20 -16.10 \Y, Peak Pass Harmonic
76 802.11be EHT20 | 140 | 5725.00 64.70 68.20 -3.50 H PEAK Pass | Band Edge
76 802.11be EHT20 | 140 | 9999.33 51.29 68.20 -16.91 \Y, Peak Pass Harmonic
7 802.11be EHT40 102 = 5469.52 66.42 68.20 -1.78 H PEAK Pass Band Edge
77 802.11be EHT40 | 102 | 10000.80 51.02 68.20 -17.18 Y, Peak Pass Harmonic
78 802.11be EHT40 110 5457.20 48.34 54.00 -5.66 H AVERAGE Pass Band Edge
78 802.11be EHT40 | 110 | 9999.33 52.21 68.20 -15.99 \Y, Peak Pass Harmonic
79 802.11be EHT40 | 134 | 5350.32 48.89 54.00 -5.11 H AVERAGE Pass | Band Edge
79 802.11be EHT40 | 134 | 9999.33 51.04 68.20 -17.16 \Y, Peak Pass Harmonic
80 802.11be EHT80 | 106 | 5459.92 52.63 54.00 -1.37 H AVERAGE Pass | Band Edge
80 802.11be EHT80 | 106 | 9999.33 50.80 68.20 -17.40 \Y, Peak Pass Harmonic
81 802.11be EHT80 122 = 5456.56 49.84 54.00 -4.16 H AVERAGE Pass Band Edge
81 802.11be EHT80 | 122 | 10000.80 51.02 68.20 -17.18 \% Peak Pass Harmonic
82 802.11be EHT160 114 5459.56 52.90 54.00 -1.10 H AVERAGE Pass Band Edge
82 802.11be EHT160 | 114 | 9999.33 52.37 68.20 -15.83 \Y, Peak Pass Harmonic
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Mode Modulation Ch. ('Lrl?z) (d;fx;Lq) (dIB_LrT\]/I/tm) M(ng)m Pol. iizk Result Remark
86 802.11be EHT20 @ 149 | 5446.00 53.40 54.00 -0.60 H Average Pass | Band Edge
86 802.11be EHT20 @ 149 | 9999.33 51.87 68.20 -16.33 Y, Peak Pass Harmonic
87 802.11be EHT20 @ 157 | 5624.40 64.47 68.20 -3.73 Y, PEAK Pass | Band Edge
87 802.11be EHT20 @ 157 11570.00 46.77 54.00 -7.23 H AVERAGE Pass Harmonic
88 802.11be EHT20 @ 165 5356.00 53.15 54.00 -0.85 H Average Pass Band Edge
88 802.11be EHT20 @ 165 11650.00 52.11 54.00 -1.89 H AVERAGE Pass Harmonic
89 802.11be EHT40 @ 151 | 5440.00 52.06 54.00 -1.94 H AVERAGE Pass | Band Edge
89 802.11be EHT40 | 151 | 10000.80 50.93 68.20 -17.27 \Y Peak Pass Harmonic
90 802.11be EHT40 159  5649.60 65.90 68.20 -2.30 H PEAK Pass | Band Edge
90 802.11be EHT40 | 159 @ 11590.00 45.08 54.00 -8.92 H AVERAGE Pass Harmonic
91 802.11be EHT80 @155 5645.60 67.34 68.20 -0.86 H PEAK Pass | Band Edge
91 802.11be EHT80 @155 10000.80 50.09 68.20 -18.11 Y, Peak Pass Harmonic

Mode Modulation Ch. (IIZ\;EC;) (dé?(/e/;) (dléLn\]/I/tm) M(ng)m Pol. Zizk Result Remark
83 802.11be EHT20 | 144 - - - - - - - Band Edge
83 802.11be EHT20 | 144 @ 10000.80 51.43 68.20 -16.77 Y Peak Pass Harmonic
84 802.11be EHT40 | 142 - - - - - - - Band Edge
84 802.11be EHT40 @ 142 | 10000.80 51.40 68.20 -16.80 Y, Peak Pass Harmonic
85 802.11be EHT80 @ 138 - - - - - - - Band Edge
85 802.11be EHT80 @ 138 | 9999.33 51.23 68.20 -16.97 Y, Peak Pass Harmonic
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Radiated Spurious Emission Test plots
61
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
813 813
| U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
5.0 MWM 50
m W W
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5I45.60 65.23 74.00 -B.77 46.89 34.40 10.60 36.66 10.80 297 360 PEAK 1 5180.00 123,43 ----vv -oeee- 105,02 34.43 10.64 36.61 le.00 297 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
- U-H0-24-U-NI-2CIAVG L U-HI1-U-H-2A-A0-2CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5150.60 5300 S4.60 -0.99 34.74 34.40 10.61 36.65 10.80 297 360 AVERAGE 1 5180.00 113,99 ---eev ooeeee 95,50 34.44 10.65 36.60 l.00 297 360 AVERAGE
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61
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
1 : l | T UNU-AZA AL
i TET e O RIS (TR VMETYY IRTINN | iy 650 WMMWWWM
itk bl A R Ll LR
" W WW
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5144.00 64.08 74.00 -9.92 45.74 34.40 10.60 36.66 10.80 128 298 PEAK 1 5180.00 112,78 ----vv -veee- 94.33 M43 10.64 36.62 10.00 128 295 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-8 GHAVG) L L U-HI1-U-H-2A-A0-2CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514440 5211 5400 -1.69 33.77 34.40 10.60 36.66 10.80 128 298 AVERAGE 1 5180.00 10233 ----vv =eeee- 83,91 34.42 10.63 36.63 le.00 128 295 AVERAGE
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Pol. Horizontal Vertical
1‘."ﬂLlwellli&J‘ﬂrn) mL&vﬂI(ﬂ&Nﬁm}
1138 1138
5 i
#3 RN ¥TTES i U URZAINLLC
g i) LTl gy iy LT
L L UALLALLCG) — 7 T o | UAHUNEADNIONG)
a— 2 - - . L
Peak ey Mo | bbby e
325
15
Av 3
9 i 183
7000 9200. 11400, 13600, 15800, 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 7940.13 46.49 68.20 -21.71 63.78 36.40 1330 66.99 0.0 - - Pesk
1 87013 4476 7480 -29.24 6231 3610 13.65 6730 0.8 - - Peak 2 B269.40 46.51 74.80 -27.49 6406 36.10 13.65 6730 0.0 --- - Pesk
1 106ae.08 45.19 68.28 -13.61 6063 37.28 15.12 67.16 8.0 -  --- PEAK 3 lo6e0.0e 45.95 68.20-22.25 60.79 7. 1512 67.16 0.8 - - PEAK
3 10360.00 45.19 68.20 -13.01 59.34 37.36 15.45 66.96 0.0 - --- PEAK 4 10360.00 43.65 68.20 -19.55 62.80 37.36 15.45 66.96 0.00 ---  --- PEAK
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62

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT20_CH44_Full RU_5220MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1134 1134
i1 95
i3 i3
1 U-HIHA-L-NE2A-UAI-2C ] | = UNIAN-2AUNI-C
B0 RNy 650 W
RN
48 44
Peak
125 125
163 163
sl 5044, 5088, A 5118, 5 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5ea7.7e 64.21 74.00 -9.79 46,34 34.27 10.46 36.86 10.80 108 175 PEAK 1 5220.00 123,51 ------ === 104,93 34,47 10.67 36,50 le.00 108 175 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
f
1134 1134
i1 95
i3 i3
50 a0
1 LN 2A-U-NI-2CAVG) L o UK -ZA A2 @W
48 488
Av
) 125 125
163 163
sl 5044, 5088, A 5118, 5 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5873.26 52.36 54.00 -1.64 34.26 34.33 10.53 36.76 10.80 108 175 AVERAGE 1 5200.00 11479 -eeeem wneeee 96,17 34.48 10.68 36,54 le.00 100 175 AVERAGE
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Pol. Horizontal Fundamental

Lol

134

U-I-U-NI-2A- -T2

80 ’wm TYRY IR |1
vt e o

488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5413.68 63.89 74.00 -10.11 44.73 3465 10.79 36.28 1060 108 175 PEMC

Lol

gl

U-NA--A0-2-U-HI-2C AV

-

488
Avg Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L4 53.59 5400 -0.41 3452 3462 1077 3632 1060 108 175 AVERAGE
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62
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH44_Full RU_5220MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | 17 UAHALA AL
Bl Bl WWMWM
4B.B W MMMM
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5862.72 63.96 74.00 -10.04 45.83 34.34 10.54 36.75 10.80 349 20 PEX 1 5220.00 114,87 - ---o- 96,29 34.47 10.67 36.56 10.00 349 20 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
1 U128 2C1AVE) L L U822 @/\/__‘_ﬁ
48 448
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5e48.54 5194 54.00 -2.06 33.93 3431 10.50 36.80 10.80 349 20 AVERAGE 1 5220.00 104,80 ----vv --eeee 86,24 34.46 10.67 36.57 l0.00 349 20 AVERAGE
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Pol. Vertical Fundamental

Lol

1134
915 \
B

" \ U UNLA VN
50 !

b A et b il | A JHMWM‘WW
W o e n'nwﬁ“‘{l‘“hu.“ i

488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 547.60 6258 74.00 -11.42 43.77 3469 10.84 36.22 lo.t0 349 20 PEMC

Lol

134

U-NA--A- 2 U-H-2CAG )

488

Av Blank
9 18

163

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545328 5113 5400 -1.87 3183 34.69 10.83 36.22 1060 349 20 AVERAGE
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Pol. Horizontal Vertical
mLeveI(d&Mm] mLevel(dBqu)
1138 138
w5 5
i UM NZA DN Md 1 H AWJ‘-U-N"«-\-U-N"JF
i M Ty R I iy raLECLES —
B _ L - _ - ULNIA-U-NI-2A-U-NI-2CAVG)
N ~ DN U-A-2A-U-NI-2CIAVE) e i) S e el
488 1 { i, L .u.mu ‘Jw_m - Nl
Peak e L N 24
325
Avg 163
163
7000 9200. 11400. 13600, 15800 18000
Frequency (MHz
i . 114, 1301, 1500, 18000 Fensy )
Frequency (MHz)
Linit Read At (able Preamp Aux APos TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Presmp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi B B G B B B & a dg
- 1 790.13 45.50 68.20 -22.68 6181 3640 13.30 66.99 0.00 --- - Pesk
Mz dBuv/m dBV/n B BV Bm B B B o deg 1 OB60.40 4541 7400 -850 6L96 6.0 13.65 6730 0.0 - - Pesk
1 10000.00 44,15 68.20 -24.05 55.99 37.20 1512 67.16 0.0 ---  --- PEAK 3 10000.00 4497 68.20 -13.23 9.81 3.0 1512 6716 0.0 - - PEAK
D 1pM9.00 45.09 6328 -B.11 59.65 3.4 1550 66.92 B8 - - PEAC 4 1064000 50.08 68.20 -18.12 64.04 3.4 1550 66.92 .00 --- - PEAK
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63
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1134 1134
i1 95
i3 i3
1 U-HI-4-U-NJRA-ULAI-2C ] | = UNIAN-2AUNI-C
B0 [T R T S 650 WW
AT e T i s bk
48 44
Peak
125 125
163 163
sl 5048. 5096, S84, 5192 5240 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5835.28 64.29 74.00 -9.71 46,32 34.30 10.49 36.82 10.0 119 191 PEAK 1 5240.00 123,46 ----ev -vnees 104,81 34,49 10.68 36.52 le.00 119 191 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
50 a0
1N 28 U-HI-2CIAVG) L L U-NIA-U-NT-2A-U-AI-2CIYG)
48 488
Av
) 125 125
163 163
sl 5048. 5096, S84, 5192 5240 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5888.56 52.41 54.00 -1.59 34.26 34.35 10.54 36.74 10.80 119 191 AVERAGE 1 5240.00 114,38 ---eev ovmees 95,70 34.50 10.69 36,50 le.08 119 191 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Fundamental
mLeveI(lelel
HMMH
a5 \%
B3 |
VL\ U-HIA-U-H0-28-UA1-2C
ﬁl:ll [ 1
i A T
488
Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5480.58 64.73 74.00 -9.27 45.61 34.64 10.78 3630 10.80 119 191 PEAK
mLeveI(lelel
138 l
a5 k
B3
650
k O-N-1--A- 2 U-HI-2C AV )
488
Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 548192 53.27 S4.60 -0.73 34.15 34.64 1078 3630 10.80 119 191 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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sPoRTON LAS. Report No. : FR462802B
63
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | | UM UNLZC
6 6l WWWMWM
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5888.56 64.12 74.00 -9.08 45.97 34.35 10.54 36.74 10.80 101 304 PEAK 1 5240.00 113,33 --veev ovmeee 94.70 3448 10.68 36,53 10.00 101 384 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U122 AVG) L L -8 U-H-28-U-H0-2C
48 448
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5892.88 5196 54.00 -2.04 33.79 34.35 10.55 36.73 10.80 101 384 AVERAGE 1 5240.00 103,11 ---eev ovmees B4.48 3448 10.68 36.53 le.00 101 384 AVERAGE
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5 \
B3
\ U-HIA-U-H0-28-UA1-2C
B it 1
gl i At
488
Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5377.28 62.11 74.00 -11.69 43.06 34.62 10.76 3633 10.80 1ol 304 PEXK
1H|.M(dmlwml
138
a5 l
B3
650 \
U242 V)
T in
Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 54%5.38 514 5400 -2.86 31.54 34.69 10.83 36.22 10.80 1A1 384 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Vertical
1‘."alel(li&J‘ﬂrn) I‘.meﬂl(dlm‘lﬁrn)
1138 1138
075 975
#3 RN ¥TTES i U URZAINLLC
g i) LTl gy iy LT
U-HIA-U-NI-2A-U-H1-2CAVG) -0 T - U-HMﬂ-ZA—IJ-!II-ZC(A\@
— - 1T n 48 . .
488 — 9 ) N ™ - AN g
Peak e - - 25
15 "
Av 3
9 i 183
7000 9200. 11400, 13600, 15800, 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 794013 45.96 68.20 -22.24 63.25 36.40 1330 66.99 0.0 - - Pesk
1 826948 4476 74.88 -19.24 62.31 36,10 13.65 67.30 0.00 --- Peak 2 827013 45.43 74.00 -28.57 6198 36.10 13.65 67.30 0.00 - == Peak
1 106a6.08 43.85 68.28 -24.35 58.69 37.20 15.12 67.16 .00 --- PEAK 3 l0oe0.00 46.83 68.20 -21.37 6L67 37.20 15.12 67.16 0.00 - - PEAK
3 10480.00 44.66 68.20 -13.54 58.51 37.48 15.56 66.89 0.00 PEAK 4 10430.00 46.52 68.20 -21.68 60.37 37.48 15.56 66.89 0.00 - - PEAK
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64

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz

ANT TXBF1S4T

Pol. Horizontal Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1
1
1138 1138
95 95
813 813
o U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
ESIUW«WWWWWW o ‘MWWWM . W
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.12 65.73 7400 -B.27 47.37 34.40 10.61 36.65 10.80 131 B PEAK 1 5199.00 11579 --veev ovmees 97.24 3446 10.66 36.57 lo.0p 131 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
UMM 2A-U-H-2CAVG
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 52.39 54.00 -1.61 34.03 34.40 10.61 36.65 10.80 131 B AVERAGE 1 519900 106,32 ----vv -=nem- 87.77 .46 10.66 36.57 lo.00 131 0 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138
a5 “l
g
U-HIA-U-H0-28-UA1-2C
650 ! 1
WWWW% sttt
488
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5438.67 68.44 74.00 -13.5% 4119 3468 10.82 36.25 lo.ee 131 @ PEM

Lol

134

97.‘ﬂ

o

U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53064 43.20 54.00 -5.00 19.21 34.60 10.75 3636 1080 131 O AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-270 of 386
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64

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
U-HIA-U-0-28-U1-2C l | | UNUNZA UL
5.0 1 ! 50
. MMWWW'WM
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 S107.12 6.60 74.00 -13.40 42.36 34.37 10.57 36.78 10.80 130 297 PEAK 1 5199.00 106,39 ----vv -vnee- 87.97 34.42 10.63 36.63 10.00 ] b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 ik 1
813 813
5.0 50
U122 AVG) U128 U-H-2CRVE)
e [I— L- A AR
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.76 43.71 54.00 -5.29 30.35 34.40 10.61 36.65 10.80 130 297 AVERAGE 1 5190.00 96.80 -----v ---oe- 78.38 34.42 10.63 36.63 10.00 ] 0 AVERAGE
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Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
134
915 «*\
i LL UHLA-UHL2A LNLEC
654 1
‘w “'u ““” i ‘nrm‘ r\ o .‘M v J'Ju VIWI‘J"AV'V: i
4#4
Peak Blank
1§
163
590 5244, 5298 5352 5406 5480
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53199 59.41 74.00 -14.59 40.41 3460 10.75 3635 1o @ BPEM

Lol

134

B3 Vl

\ U-NA--A-2-U-HI-2C AV
i

488

Av Blank
9 18

163

5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545071 47.55 5400 -6.45 18.06 34.69 10.83 36.23 160 @ O AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-272 of 386
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Pol. Horizontal Vertical
1‘."aLiwellll&J‘ﬂm) 1 Lewel (dBu/m)
1138 138
95 05
iy U UNZALNIZ g U NN
g S L L LT g SR I e B
e _ U-HA-N-24-U-HI-2CAVG) | 1 _ U-HIA-U-N-2A-U-HI-2CAVG) |
L — 2 ——— e 3 NPT IPWIFIE ey
Peak peotsdittabi ad '
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 B269.40 44,60 7480 -29.31 6.2 3610 13.65 67.30 0.0 - - Peak 1 B269.40 46.07 7480 -27.93 361 3610 1365 6730 0.8 - --- Peak
1 100a6.08 43.45 68.28 -24.75 58.29 37.28 15.12 67.16 @.80 - --- PEAK 1 10000.08 44.53 68.20 -13.67 59.37 37.28 15.12 67.16 @.80 - --- PEAC
3 103%0.00 44.63 68.20 -13.57 58.73 37.38 15.47 66.95 0.0 - --- PEAK 3 10330.00 44.60 68.20 -13.58 58.72 37.38 15.47 66.95 0.0 - --- PEAC
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65
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
i U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
0t i
el
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5185.44 64.99 74.00 -9.01 46.79 34.36 10.5% 36.72 10.0 111 191 PEAK 1 5230.00 123,96 ----vv -=eoe- 105,31 34.49 10.68 36.52 le.00 111 191 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 1
95 95
813 813
5.0 50
UMM 2A-U-H-2C VG
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.60 52.98 54.00 -1.02 34.62 34.40 10.61 36.65 10.80 111 191 AVERAGE 1 5230.00 112,77 --veev oomeee 94,09 34.50 10.69 36,50 le.68 111 191 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmlwml
bt i At
T
138 M\]ﬂ
w5 ,'%
iy % U-HIA-U-H-2A-UI-2C
1
i [ e o
kel il
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537488 65.06 74.00 -8.94 46.82 3462 1076 36.34 lo.ee 111 191 PEAC

Lol

134

|
R

N1 2-U-H-2CAVG

488

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.46 53.21 54.00 -0.79 34.89 3464 1078 3630 1060 111 191 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-275 of 386
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65

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz

ANT TXBF1S4T

Pol. Vertical Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1
1
1138 1138
95 95
813 813
B8N l | T UHIA-UNIZA UM
Bl ! Bl
e
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.84 63.87 74.00 -10.13 45.55 34.39 10.60 36.67 10.80 356 115 PEAK 1 5230.00 114,23 --veev oomeee 95,55 34.50 10.69 36,51 lo.60 356 115 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
UAI2U-A-2A-U-NR-LCHAVG) L AN
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5135.64 5196 54.00 -2.04 33.65 34.39 10.59 36.67 10.80 356 115 AVERAGE 1 5230.00 104,80 ----vv -vnoe- 86,12 34.50 10.69 36,50 le.08 356 115 AVERAGE
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Pol. Vertical Fundamental

1H|.M(dmlwml

3k M.'ﬂ"\

a5 \A

iy M U-HIA-U-H-2A-UI-2C

50 W 1

e oot bl thy b

488
Peak Blank

35

163

50 5256, 5292, 5328, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.70 62.86 74.00 -11.14 43.87 34.60 10.75 36.36 1060 356 115 PEMC

Lol

134

w,wr—v"\

“\\_ U102 2C AV

488

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53416 56.79 54.00 -1.21 3172 3462 10.77 3632 1060 356 115 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-277 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
mL&VﬂI(ﬂ&Nﬁn} 1‘.mLewﬂl(dlm‘lﬁrn)
1138 1138
075 975
#3 RN ¥TTES i U URZAINLLC
g i) LTl gy iy LT
L i UMM NCAVG) — L 4 ~ U-M-A-0-N0-2A-U-NI-2CAVG)|
488 1 Fa L Laks " mwm T, e i sy
Peak : 'l"""""'u il ' " 124 o
15 "
Av 3
9 i 183
7000 920. 11400, 13600. 15800. 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 7940.13 45.41 68.20 -22.79 62.78 36.40 13.38 66.99 @.00 - == Peak
1 790,03 45,98 68.20 -22.10 B3.17 3640 1330 66.99 0.8 - - Peak 7 8269.40 45.72 74.00 -28.28 63.27 36.10 13.65 67.30 0.00 - == Peak
1 loGee.0e 44.83 68.20 -24.17 56.87 37.28 15.12 67.16 @.08 --- Peak 3 10609.00 44.32 68.20 -23.88 59.16 37.20 15.17 67.16 @.00 - - PEAK
3 10460.00 44.89 68.20 -23.31 58.80 37.46 15.54 66.91 0.00 PEAK 4 10460.00 46.42 68.20 -21.78 60.33 37.46 15.54 66.91 0.00 - - PEK
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66

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
i U-HIA-U-H0-28-UA1-2C l | T UHIA-UNIZA UM
5.0 WMWMWMWMP 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514576 65.79 74.00 -B.21 47.45 34.40 10.60 36.66 10.0 105 194 PEAK 1 5210.00 114,24 --veev oomeee 95.82 34.42 10.63 36.63 10.00 105 194 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
UMM 2A-U-H-2C1AVGY L UM N-AUN-2C A
] 4B.av_/_/_/_/J
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548.60 5315 S4.00 -0.05 34.80 34.40 10.61 36.66 10.80 105 194 AVERAGE 1 5210.00 10273 ---eev =veees B4.05 34.50 10.69 36,50 l.00 105 194 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138 {
il
a5 ‘
#i )
U-HIA-U-H0-28-UA1-2C
50 ) 1
WWW‘\AWWW b mm.wm e ‘MMI’E'A'M "A“’lyﬁm\l“‘l
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.30 60.52 74.00 -13.48 4153 34.60 1075 36.36 1060 105 194 PEMC

Lol

134

wl:"""'_‘ 1

U-N-A--N-2A-U-HI-2C AV
T

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53488 43.36 5400 -5.64 19.28 3463 1077 3632 1080 185 194 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-280 of 386
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66

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
-8 l | | UN-H2AUNLZC
5.0 WWWJW T a0 PR
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5136.64 68.82 74.00 -13.18 42.51 34.39 10.59 36.67 10.80 108 293 PEAK 1 5210.00 10,39 ----vv -veee- B1.97 34.42 10.63 36.63 10.00 108 293 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 i
813 813
5.0 50
U122 AVG)
e
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5138.56 48.36 54.00 -5.64 30.84 34.39 10.60 36.67 10.80 108 293 AVERAGE 1 5210.00 98.23 ----ev -omeee TLBL 3442 10.63 36.63 l.00 100 293 AVERAGE
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Pol. Vertical Fundamental
L2 i)
134
ik A
ad
iy ‘M DA U NI NG
y

654 M“I N 1

sttt ot oo i o

488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539288 59.27 74.00 -14.73 40.18 34.63 1077 3631 lo.e0 108 193 PEMC

Lol

134

U--1-U-NI- 2 2C AV |
488 1

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53944 47.20 5400 -6.00 28.11 34.63 10.77 3631 1060 108 193 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-282 of 386
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Pol. Horizontal Vertical
mmﬂ"m"") , Level (dBuVim)
1138 134
915 915
i UNLLLNLADNIZ g UNLLNZAINI
i gy S LT g gy S L
1 ~ 1 U 28-U-NI-2CHAVG) 1 ~ 1 UHIEA-NI-2A-U-NI-2CHAVG)
143 1 2 [ 19
Peak i WMWW MWWWM
325 3
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 10000.00 4470 68.20 -23.48 59.35 37.29 15.19 67,11 0.00 300 360 PEAK 1 10600.00 45.06 68.20 -23.14 5B.87 37.50 15.50 66.89 0.00 108 360 PEAK
1 10428.00 46.67 68.2 -20.13 60.87 37.42 15.51 66.93 .8 - --- PEAK 1 10428.08 45.62 68.20 -23.18 59.82 37.42 15.51 6693 Q.8 - --- PEAK
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67
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT20_CH52_Full RU_5260MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
813 813
il l | T UHIA-UNIZA UM
6501 f 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518176 62.40 74.00 -11.60 44.20 34.36 10.5 36.72 10.80 145 191 PEAK 1 5260.00 123,55 --vnev wvmees 104,87 34.50 10.69 36,50 le.00 145 191 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 *
95 95
813 813
5.0 50
U-NI\-!-U-N\\-ZA-U-N\I-ZC[AVG) L L -8 U-H-28-U-H0-2C
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51440 50.54 54.00 -3.46 32.30 34.37 10.57 3676 10.80 145 191 AVERAGE 1 5260.00 112,44 --veev oomeee 93,72 3451 10.70 36.49 le.00 145 191 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmlwml
HMM]‘
a5 \
B3
‘]w“ U-HIA-U-H0-28-UA1-2C
650 h 1
et A
488
Peak Blank
35
163
5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537640 6221 74.00 -11.79 43.06 34.62 10.76 36.33 lo.e0 145 191 PEMC

Lol

1134

o
o

650

JN-GAT-28-U-N1L-2CHAV)
T N —

Avg Blank
35
163
5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5405.2 5115 54.00 -1.85 32.82 34.64 1078 36.29 1060 145 191 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-285 of 386
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67

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT20_CH52_Full RU_5260MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
U-HIHA-UL-N-ZACUAT-2C ] | 1 UNE-HZAUNI-2C
50 1 N a0
FTIN Peynr S R
SRR L L G b
a8 4MWwwwﬂwmwmmwwwmww%mmmwmmw
Peak
125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513064 62.02 74.00 -11.98 43.72 34.39 10.59 36.68 10.80 393 115 PEXK 1 5260.0 115,32 --snev ovmees 96,60 34.51 10.78 36.49 1o.00 393 115 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 |
i1 95
i3 i3
50 a0
-2 U-HI-2CAVG) U-HA-U-N-2A-U-AI-2CEA
_1— —_— | | —t———
48 488
Av
) 125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513.60 58.13 S4.00 -3.87 31.99 34.37 10.57 3671 10.80 393 115 AVERAGE 1 5260.00 104,89 ----vv -veee- 86,17 34.51 10.78 36.49 le.00 393 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-286 of 386
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Pol. Vertical Fundamental

1H|.M(|mlwml

138 M""J\

a5 k

B3

U-HIA-U-H0-28-UA1-2C
i *
R e A

488
Peak Blank

35

163

5260 5300, 5340, 5380, 5400, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 542840 6210 74.00 -11.50 42.99 3467 10.80 36.26 lo.e0 393 115 PEMC

Lol

134

QT‘ﬂ

o

U-A1--A-2-U-HI-2C AV

488

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541160 49.38 5400 -4.62 30.23 3465 10.78 36.28 1080 393 115 AVERAGE
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Pol. Horizontal Vertical
mLevel(dBqu) 1 Lewel (dBu/m)
1138 138
s 5
i UNLLINAUNIE * AU
S BRI I i il iy SR I i
A .||||.1A.u.j||.zcmvu] —— - S AR
- T e - -1 | ol 4
1L 11 y o " 4 g A ity
Peak A~ ;e psbint
o 2!
35
Avg .
163
7000 920. 11400, 13600. 15800 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 B269.40 45.08 74.80 -28.92 6263 3610 13.65 6730 0.8 - --- Peak
1 10609.00 45.57 68.20 -20.63 6.4l 37.20 15.12 6716 @.00 -~  --- PEAK 1 10600.00 45.00 68.20 -23.20 99.84 37.20 1512 67.16 @.00 -~ --- PEAK
2 10520.08 44.55 68.28 -13.65 58.30 37.52 15.68 66.87 0.00 --- PEAK 31052000 46.00 68.20 -12.18 59.77 37.52 15.60 66.87 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C-288 of 386
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68

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT20_CH60_Full RU_5300MHz

ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
N2 -2 l | T UHHAA AL
5.0 1 50
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.50 6.66 74.00 -13.34 42.34 3439 10.60 36.67 10.80 108 186 PEAK 1 5300.00 122,38 ----vv -=nee- 103,49 34,54 10.72 36.45 le.00 100 186 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 1
95 95
813 813
5.0 50
-2 2CHAVE) L L U822
44 ‘ 8
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5138.90 49.02 S4.00 -4.98 30.78 34.39 10.60 36.67 10.80 108 186 AVERAGE 1 5300.00 112,85 ----vv -vnee- 94,01 34.55 10.72 36.43 le.00 100 156 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-289 of 386
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Pol. Horizontal Fundamental

Lol

134

915 %"
B3
MMM,M U-I-U-NI-2A- -T2
i

(111 i i

T TN
u “‘.‘%‘.’fi “.'r M '4} m‘m-* b ";L

Ml s
488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5397.60 68.32 74.00 -13.68 41.33 34.60 10.75 36.36 10.00 108 186 PEAC

Lol

1134

—

N \ U-NA--A0-2-U-HI-2C AV

488
Avg Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.50 49.08 S4.00 -4.92 30.11 3459 1075 3637 1060 108 186 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-290 of 386
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68

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT20_CH60_Full RU_5300MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
U-HIA-U-H0-28-U4-2C l | 0 U NLA AL
5.0 1 50
Ml i
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5126.00 68.55 74.00 -13.45 42.28 3438 10.5 36.69 10.80 308 66 PEAK 1 5300.00 108,42 ----vv -vnee- 89.58 34.55 10.72 36.43 10.00 300 66 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-HA-H0-28--I-2CHAVE) L L M1 28-A0-2CEANE)
489 ! 49
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5183.20 43.42 54.00 -5.58 30.22 34.36 10.56 36.72 10.80 300 66 AVERAGE 1 5300.00 99.03 ----ev -oeee- 86,19 34.55 10.72 36.43 le.00 300 66 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-291 of 386
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Pol. Vertical Fundamental

Lol

134

e

i mPh UAH N LN
|

Wwwmmwwwm W o

488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L70 58.66 74.00 -15.34 39.61 34.62 10.76 36.33 1060 3 66 PEAC

Lol

134

U-NA--A0-2-U-HI-2C AV
4#4 — 1

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5395.70 47.19 54.00 -6.81 28.89 34.64 10.77 3631 10.80 308 66 AVERAGE
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Pol. Horizontal Vertical
mLevel(dBqu) 1 Lewel (dBu/m)
1138 138
s 5
i UL VRN * WAL
S BRI I i il iy SR I i
UM AL ALCOVG) — = -- S AR
- T e - : -1 ol 1
48 +—o " " " W%Mmﬁ‘“ﬁm
Peak [RPTIRII Po- L o
!
35
Avg .
163
7000 920. 11400, 13600. 15800 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 8269.40 46.17 74.80 -27.33 B30 3610 1365 6730 0.8 - - Peak
1 10600.00 45.20 68.20 -23.00 60.04 37.20 15.12 6716 @.00 -~  --- PEAK 1 10606.08 44.50 68.20 -13.31 .73 37.28 15.12 67.16 8.0 - --- PEAC
1 10600.08 44.33 74.88 -19.67 57.89 37.60 15.67 66.83 @.80 - --- PEAK 3 10600.06 45.27 74.00 -18.73 58.83 37.60 15.67 66.83 .80 - --- PEAC
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Full RU_5320MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
| l | U AA AL
5.0 50 WWWW
88 8 MM“WM
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.50 64.07 74.00 -9.93 45,18 34.59 10.75 36.37 10.80 107 188 PEAK 1 5320.00 12316 ---nvv -oneee 104,26 34,57 10.73 36.40 le.00 187 188 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 “
95 95
813 813
5.0 50
1 U124 -2 V)
48 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 53510 52.08 4.0 -1.92 33.01 3459 10.75 3637 10.80 107 188 AVERAGE 1 5320.00 112,88 ----vv -=nee- 93,98 34.57 10.73 36.40 le.00 187 155 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64 Full RU_5320MHz
ANT TXBF1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B U-HIA-U-H0-28-UA1-2C B
| | l | T U AA AL
Hppt “MWMWM | ;
I PO Y IR WAt AT MM«WWW
anuiast U TR e Ll
88 4B'BW
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5369.50 68.53 74.00 -13.47 4150 34.61 10.76 36.34 10.80 301 332 PEAK 1 5320.00 118,82 ----vv -vnee- 91,95 34.56 10.73 36.42 lo.00 301 332 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U124 -2 V) L L U822
s W s
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 539370 47.17 5400 -6.83 28.88 34.63 10.77 3631 10.80 301 332 AVERAGE 1 5320.00 10213 ---nev ooeees B3.26 34.56 10.73 36.42 le.00 301 332 AVERAGE
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Pol. Horizontal Vertical
MLMWMM 1 Lewel (dBu/m)
1138 138
15 15
i UNLLINAUNIE * AU
S BRI I i il iy SR I i
L i UM AL VG — - -- S AR
488 Z ! . PPTRRTRTIpy e TR
Peak PR
!
35
Avg .
163
7000 920. 11400, 13600. 15800 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 87013 4.0 7480 -26.30 6475 3610 1365 6730 0.8 - - Peak
1 10609.00 43.82 68.20 -24.38 58.66 37.20 15.12 67.16 @.00 -~  --- PEAK 1 10000.00 44.58 68.20 -23.62 S9.42 37.20 15.12 67.16 @.00 - - PEAK
1 10640.00 43.53 74.88 -30.47 57.83 37.60 15.71 6681 0.00 --- PEAK 3 10640.00 44.24 74.00 -19.76 57.74 37.60 15.71 66.81 0.0 - - PEAK
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